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Competences and Guarantees

DEKRA is a testing laboratory competent to carry out the tests described in this report.

In order to assure the traceability to other national and international laboratories, DEKRA has a calibration and

maintenance program for its measurement equipment.

DEKRA guarantees the reliability of the data presented in this report, which is the result of the measurements and
the tests performed to the item under test on the date and under the conditions stated in the report and it is based on

the knowledge and technical facilities available at DEKRA at the time of performance of the test.

DEKRA is liable to the client for the maintenance of the confidentiality of all information related to the item under

test and the results of the test.
The results presented in this Test Report apply only to the particular item under test established in this document.

IMPORTANT: No parts of this report may be reproduced or quoted out of context, in any form or by any means,

except in full, without the previous written permission of DEKRA.

General conditions

1. The test results relate only to the samples tested.

2. The test results shown in the test report are traceable to the national/international standard through the
calibration report of the equipment and evaluated measurement uncertainty herein.

3. This report must not be used to claim product endorsement by TAF or any agency of the government.

4. The test report shall not be reproduced without the written approval of DEKRA Testing and Certification
Co., Ltd.

5. Measurement uncertainties evaluated for each testing system and associated connections are given here to
provide the system information for reference. Compliance determinations do not take into account
measurement uncertainties for each testing system, but are based on the results of the compliance

measurement.
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1.1.

General Information

EUT Description

Product Name Mobile Computer

Model No. RK26

Trade Name CIPHERLAB

IMEI No. 35453833

FCC ID Q3N-RK26

IC 5121A-RK26

EUT Rated Voltage | AC 100-240V / 50-60Hz (Power by Adapter)
DC 3.8V (Power by Battery)

EUT Test Voltage AC 120V / 60Hz and DC 5V (Power by Adapter)
DC 3.8V (Power by Battery)

TX Frequency GSM 850: 824.2 MHz ~ 848.8 MHz
GSM 1900: 1850.2 MHz ~ 1909.8MHz
WCDMA Band 2: 1852.4 MHz ~ 1907.6 MHz
WCDMA Band 4: 1712.4 MHz ~ 1752.6 MHz
WCDMA Band 5: 826.4 MHz ~ 846.6 MHz

RX Frequency GSM 850: 869.2 MHz ~ 893.8 MHz
GSM 1900: 1930.2 MHz ~ 1989.8 MHz
WCDMA Band 2: 1932.4 MHz ~ 1987.6 MHz
WCDMA Band 4: 2112.4 MHz ~ 2152.6 MHz
WCDMA Band 5: 871.4 MHz ~ 891.6 MHz

Function GSM / GPRS / EDGE / WCDMA / HSDPA / HSUPA

Type of Modulation GMSK / 8PSK / QPSK

Power Cable MFR: CIPHERLAB, M/N: RK25 SNAP ON

(Gptional) Non-Shielded, 1.5m, with one ferrite core bonded.

Power Adapter #1 MFR: Sunny, M/N: SYS1561-1005

(Optional) Input: AC 100-240V~ 1.0A MAX, 50-60Hz
Output: +5.0V=2.0A

Power Adapter #2 MFR: CWT, M/N: 2AEA010BC3D

(Optional) Input: AC 100-240V~ 0.35A, 50-60Hz,
Output: 5.0V=2.0A, 10.0W

Supported Unit

Type C Cable MFR: SUNCA, M/N: 1Q11512211-XJ, Shielded, 1m
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1.2.  Antenna List

No. |Manufacturer | Part No. Antenna Type Peak Gain
1 Auden KZLTOLS260011 PIFA 2.6 dBi for GSM850
(LTE Main, TX/RX) 1.4 dBi for GSM1900

1.4 dBi for WCDMA Band 2
2.8 dBi for WCDMA Band 4

2.6 dBi for WCDMA Band 5
2 Auden KZLTOLS260011 PIFA -5.0 dBi for GSM850
(LTE Aux, RX) -3.5 dBi1 for GSM1900

-3.5 dBi for WCDMA Band 2
-3.6 dBi for WCDMA Band 4
-5.0 dBi for WCDMA Band 5

Note: The antenna gain as by the manufacturer provided.

1.3.  Operational Description

The EUT provide all functions described as above. The EUT is tested with maximum rated TX power via
the Base Station simulator. DEKRA has verified the construction and function in typical operation. All
the test modes were carried out with the EUT in normal operation, which was shown in this test report

and defined as:

Mode 1: GSM 850

Mode 2: GSM 1900

Test Mode Mode 3: WCDMA Band 2
Mode 4: WCDMA Band 4
Mode 5: WCDMA Band 5

Note:

1. Regards to the frequency band operation; the lowest, middle and highest frequency of channel were
selected to perform the test, and then shown on this report.

2. This device was tested under all bandwidths, RB configurations and modulations. The worst case was
found in VOICE mode for GSM, and RMC mode for WCDMA, and show the worst case in the test
report.

3. Determining compliance shall be based on the results of the compliance measurement, not taking into
account measurement instrumentation uncertainty.

4. The EUT was performed at X axis, Y axis and Z axis position for radiated spurious emission tests. The

worst case was found at Z axis, so the measurement will follow this same test configuration
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1.4. Configuration of tested System

(a) Configuration of Radiated measurement

Communication

FUT 1 Tester

(b) Configuration of Conducted measurement

Communication
FUT Tester

1.5. EUT Setup Procedures

Setup the EUT and simulators as shown on 1.4

Turn on the power of all equipment.

The EUT was set to communicate with Base Station simulator.

1
2
3
4

Repeat the above procedure (3).
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1.6.

Test Facility

Ambient conditions in the laboratory:

Performed Item Items Actual Test Date

Temperature (°C) 24.5°C
Radiated Emission

Humidity (%RH) 58.3 %

2023/07/18 ~2023/09/01
) Temperature (°C) 25.0°C

Conductive

Humidity (%RH) 65.0 %
USA FCC Registration Number: TW0033

Site Description

Accredited by TAF

Accredited Number: 3023

Test Laboratory

DEKRA Testing and Certification Co., Ltd

Address

No. 5-22, Ruishukeng Linkou District, New Taipei City, 24451, Taiwan

Performed Location

No. 26, Huaya 1st Rd., Guishan Dist.,Taoyuan City 333411, Taiwan, R.O.C.

Phone Number

+886-3-275-7255

Fax Number

+886-3-327-8031
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2. Technical Test

2.1.  Summary of test result

Test Item

FCC Reference section

FCC Limit

Result

Conducted Output Power

§2.1046

§22.913(a)

§24.232(c)

§27.50(d)

<7 Watts for §22.913(a)
<2 Watts for §24.232(c)
<1 Watts for §27.50(d)

Pass

Occupied Bandwidth

§2.1049

§22.863

§24.238(b)

§27.53(h)

Within the frequency range

Pass

Spurious Emission at

Antenna Terminals

§2.1051

§22.917(a)

§24.238(a)

§27.53(h)

<-13dBm

Pass

Conducted Emission

§2.1051

§22.917(a)

§24.238(a)

§27.53(h)

<-13dBm

Pass

Field Strength of

Spurious Radiation

§2.1053

§22.917(a)

§24.238(a)

§27.53(h)

<-13dBm

Pass

Frequency Stability for
Temperature & Voltage

§2.1055

§22.355

§24.235

§27.54

<£2.5 ppm for §22.355
Within the frequency range for
§24.235, §27.54

Pass

Peak to Average Ratio

§22.913 (d)

§24.232 (d)

§27.50 (d)

<13dB

Pass
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Test Item IC Reference section IC Limit Result
RSS GEN §6.12
<11.5 Watts for RSS 132 §5.4
RSS 132 §5.4
Conducted Output Power <2 Watts for RSS 133 §6.4 Pass
RSS 133 §64 <1 Watts for RSS 139 §6.5
RSS 139 §6.5
RSS GEN §6.7
_ ) RSS 132 §5.3 o
Occupied Bandwidth Within the frequency range Pass
RSS 133 §6.3
RSS 139 §6.4
RSS GEN §6.13
Spurious Emission at RSS 132 §5.5
<-13dBm Pass
Antenna Terminals RSS 133 §6.5
RSS 139 §6.6
RSS GEN §6.13
) RSS 132 §5.5
Conducted Emission <-13dBm Pass
RSS 133 §6.5
RSS 139 §6.6
RSS GEN §6.13
Field Strength of RSS 132 §5.5
) o <-13dBm Pass
Spurious Radiation RSS 133 §6.5
RSS 139 §6.6
RSS GEN §6.11 <£2.5 ppm for RSS 132 §5.3, RSS
Frequency Stability for RSS 132 §5.3 133 §6.3 P
ass
Temperature & Voltage RSS 133 §6.3 Within the frequency range for
RSS 139 §6.4 RSS 139 §6.4
RSS 132 §5.4
Peak to Average Ratio RSS 133 §6.4 <13dB Pass
RSS 139 §6.5
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2.2.

List of test Equipment
Conducted / HY-SR03
Last Next
Instrument Description | Manufacturer | Model No. Serial No.
Calibration | Calibration
Spectrum Analyzer Agilent NO9010A MY 53470892 2022/11/07 | 2023/11/06
Standard Temperature
K SON THS-D4T-100 A0606 2022/08/23 | 2023/08/22
& Humidity Chamber
DC Power Supply Keysight E36234A MY59001234 2022/10/31 | 2023/10/30
Universal Radio
o R&S CMU200 113574 2023/07/07 | 2024/07/07
communication tester
Radiated / HY-CBO03
Last Next
Instrument Description Manufacturer Model No. Serial No.
Calibration | Calibration
Bi-Log Antenna SCHWARZBECK VULB9168 9168-0678 2021/09/23 | 2023/09/22
Horn Antenna Com-Power AH-840 101100 2021/10/04 | 2023/10/03
Horn Antenna RF SPIN DRHI18-E 210507A18ES | 2023/05/11 | 2024/05/10
Pre-Amplifier SGH 0301 20211007-10 |2023/01/10 | 2024/01/09
Pre-Amplifier SGH PRAMPI118 20200701 2023/01/10 | 2024/01/09
Pre-Amplifier EMCI EMCO05820SE 980310 2023/01/10 | 2024/01/09
Pre-Amplifier EMCI EMC184045SE 980369
EMC102-KM-K
Coaxial Cable EMCI 1160314
M-600 2023/01/10 {2024/01/09
EMC102-KM-K
Coaxial Cable EMCI 170242
M-7000
Spectrum Analyzer R&S FSV3044 101113 2023/02/04 | 2024/02/03
Coaxial Cable SGH SGHI18 2021005-1
Coaxial Cable SGH SGHI18 202108-4
2023/01/10 {2024/01/09
Coaxial Cable SGH HAS800 GD20110223-1
Coaxial Cable SGH HAS800 GD20110222-3
Universal Radio
R&S CMU200 113574 2023/07/07 | 2024/07/07
communication tester
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2.3.  Measurement Uncertainty

Uncertainties have been calculated according to the DEKRA internal document with the emissions test
results be included in the report. The measurement uncertainties given below are based on a 95 %

confidence level based on a coverage factor (k=2).

Test Item Uncertainty
Conducted Output Power +1.58 dB
Occupied Bandwidth +1580.61 Hz
Peak to Average Ratio +2.14 dB
Conducted Band Edge +2.14 dB
Conducted Spurious Emissions +2.14 dB
30MHz~1GHz: +5.88 dB
Radiated Spurious Emissions 1GHz~18GHz: +3.11 dB
18GHz~40GHz: +3.09 dB
Frequency Stability +0.42 ppm
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3. Conducted Output Power Measurement

3.1. Test Specification

According to Part 2.1046, 22.913, 24.232, 27.50, RSS-GEN, RSS-132, RSS-133, RSS-139.

3.2. Test Setup

Communication
FUT Tester
3.3. Limits
Band Limit
850 ERP<7W
1900 EIRP<2 W
AWS(1700) EIRP<1W

3.4. Test Procedure

The EUT is tested with maximum rated TX power via the Base Station simulator, and the output power

was measured at the antenna terminals of the EUT.
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3.5. Test Result of Maximum Power Output and ERP/EIRP Power

EIRP=PT + GT - LC=ERP +2.15 dB, ERP=EIRP - 2.15 dB

PT = transmitter output power in dBm

GT = gain of the transmitting antenna in dBi

LC = signal attenuation in the connecting cable between the transmitter and antenna in dB

GSM 850
Test Mode Frequency Conducted Power Antenna Gain ERP ERP | ERP Limit

(MHz) (dBm) (dBi) (dBm) W) W)

824.2 34.34 2.6 34.790 3.013 7

Voice 836.6 34.38 2.6 34.830 3.041 7

848.8 34.00 2.6 34.450 2.786 7

824.2 33.78 2.6 34.230 2.649 7

GPRS 850 (1) 836.6 33.81 2.6 34.260 2.667 7

848.8 33.73 2.6 34.180 2.618 7

824.2 33.22 2.6 33.670 2.328 7

GPRS 850 (11) 836.6 33.23 2.6 33.680 2.333 7

848.8 33.57 2.6 34.020 2.523 7

824.2 31.90 2.6 32.350 1.718 7

GPRS 850 (111) 836.6 31.93 2.6 32.380 1.730 7

848.8 3191 2.6 32.360 1.722 7

824.2 30.71 2.6 31.160 1.306 7

GPRS 850 (1111) 836.6 30.80 2.6 31.250 1.334 7

848.8 30.76 2.6 31.210 1.321 7

824.2 27.48 2.6 27.930 0.621 7

EGPRS 850 (1) 836.6 27.40 2.6 27.850 0.610 7

848.8 27.49 2.6 27.940 0.622 7

824.2 27.36 2.6 27.810 0.604 7

EGPRS 850 (11) 836.6 27.30 2.6 27.750 0.596 7

848.8 27.40 2.6 27.850 0.610 7

824.2 27.20 2.6 27.650 0.582 7

EGPRS 850 (111) 836.6 27.14 2.6 27.590 0.574 7

848.8 27.26 2.6 27.710 0.590 7

824.2 27.02 2.6 27.470 0.558 7

EGPRS 850 (1111) 836.6 26.95 2.6 27.400 0.550 7

848.8 27.04 2.6 27.490 0.561 7
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GSM 1900
Test Mode Frequency Conducted Power Antenna Gain EIRP EIRP |EIRP Limit

(MHz) (dBm) (dBi) (dBm) W) W)

1850.2 30.95 1.4 32.350 1.718 2

Voice 1880.0 30.97 1.4 32.370 1.726 2

1909.8 30.84 1.4 32.240 1.675 2

1850.2 30.82 1.4 32.220 1.667 2

GPRS 1900 (1) 1880.0 30.85 1.4 32.250 1.679 2

1909.8 30.56 1.4 31.960 1.570 2

1850.2 27.58 1.4 28.980 0.791 2

GPRS 1900 (11) 1880.0 27.84 1.4 29.240 0.839 2

1909.8 27.69 1.4 29.090 0.811 2

1850.2 26.31 1.4 27.710 0.590 2

GPRS 1900 (111) 1880.0 26.45 1.4 27.850 0.610 2

1909.8 26.38 1.4 27.780 0.600 2

1850.2 25.14 1.4 26.540 0.451 2

GPRS 1900 (1111) 1880.0 25.24 1.4 26.640 0.461 2

1909.8 25.20 1.4 26.600 0.457 2

1850.2 25.45 1.4 26.850 0.484 2

EGPRS 1900 (1) 1880.0 25.32 1.4 26.720 0.470 2

1909.8 25.26 1.4 26.660 0.463 2

1850.2 24.77 1.4 26.170 0.414 2

EGPRS 1900 (11) 1880.0 24.86 1.4 26.260 0.423 2

1909.8 24.75 1.4 26.150 0.412 2

1850.2 22.46 1.4 23.860 0.243 2

EGPRS 1900 (111) 1880.0 22.54 1.4 23.940 0.248 2

1909.8 22.49 1.4 23.890 0.245 2

1850.2 20.19 1.4 21.590 0.144 2

EGPRS 1900 (1111) 1880.0 20.23 1.4 21.630 0.146 2

1909.8 20.22 1.4 21.620 0.145 2
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WCDMA Band 2
Test Frequency Conducted Power | Antenna Gain EIRP EIRP EIRP Limit
Mode (MHz) (dBm) (dBi) (dBm) W) W)
1852.4 23.07 1.4 24.470 0.280 2
Voice 1880 23.04 1.4 24.440 0.278 2
1907.6 23.15 1.4 24.550 0.285 2
1852.4 23.19 1.4 24.590 0.288 2
RMC 1880 23.34 1.4 24.740 0.298 2
1907.6 23.32 1.4 24.720 0.296 2
1852.4 21.88 1.4 23.280 0.213 2
HSUPA 1880 21.40 1.4 22.800 0.191 2
Subtest 1
1907.6 21.38 1.4 22.780 0.190 2
1852.4 20.52 1.4 21.920 0.156 2
HSUPA 1880 20.72 1.4 22.120 0.163 2
Subtest 2
1907.6 20.68 1.4 22.080 0.161 2
1852.4 21.13 1.4 22.530 0.179 2
HSUPA 1880 21.27 1.4 22.670 0.185 2
Subtest 3
1907.6 21.21 1.4 22.610 0.182 2
1852.4 20.51 1.4 21.910 0.155 2
HSUPA 1880 20.68 1.4 22.080 0.161 2
Subtest 4
1907.6 20.20 1.4 21.600 0.145 2
1852.4 21.09 1.4 22.490 0.177 2
HSUPA 1880 21.25 1.4 22.650 0.184 2
Subtest 5
1907.6 21.14 1.4 22.540 0.179 2
1852.4 21.77 1.4 23.170 0.207 2
HSDPA 1880 21.95 1.4 23.350 0.216 2
Subtest 1
1907.6 21.96 1.4 23.360 0.217 2
1852.4 21.78 1.4 23.180 0.208 2
HSDPA 1880 21.85 1.4 23.250 0.211 2
Subtest 2
1907.6 21.95 1.4 23.350 0.216 2
1852.4 21.76 1.4 23.160 0.207 2
HSDPA 1880 21.98 1.4 23.380 0.218 2
Subtest 3
1907.6 21.89 1.4 23.290 0.213 2
1852.4 21.76 1.4 23.160 0.207 2
HSDPA 1880 21.94 1.4 23.340 0.216 2
Subtest 4
1907.6 21.89 1.4 23.290 0.213 2
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WCDMA Band 4
Test Frequency Conducted Power | Antenna Gain EIRP EIRP EIRP Limit
Mode (MHz) (dBm) (dBi) (dBm) W) W)
1712.4 20.56 2.8 23.360 0.217 1
Voice 1732.6 20.59 2.8 23.390 0.218 1
1752.6 20.44 2.8 23.240 0.211 1
1712.4 20.63 2.8 23.430 0.220 1
RMC 1732.6 20.75 2.8 23.550 0.226 1
1752.6 20.60 2.8 23.400 0.219 1
1712.4 19.59 2.8 22.390 0.173 1
HSUPA 1732.6 19.80 2.8 22.600 0.182 1
Subtest 1
1752.6 19.56 2.8 22.360 0.172 1
1712.4 18.19 2.8 20.990 0.126 1
HSUPA 1732.6 18.26 2.8 21.060 0.128 1
Subtest 2
1752.6 18.09 2.8 20.890 0.123 1
1712.4 18.66 2.8 21.460 0.140 1
HSUPA 1732.6 18.80 2.8 21.600 0.145 1
Subtest 3
1752.6 18.58 2.8 21.380 0.137 1
1712.4 17.71 2.8 20.510 0.112 1
HSUPA 1732.6 17.83 2.8 20.630 0.116 1
Subtest 4
1752.6 17.76 2.8 20.560 0.114 1
1712.4 19.72 2.8 22.520 0.179 1
HSUPA 1732.6 19.75 2.8 22.550 0.180 1
Subtest 5
1752.6 19.51 2.8 22.310 0.170 1
1712.4 19.53 2.8 22.330 0.171 1
HSDPA 1732.6 19.69 2.8 22.490 0.177 1
Subtest 1
1752.6 19.50 2.8 22.300 0.170 1
1712.4 19.09 2.8 21.890 0.155 1
HSDPA 1732.6 19.26 2.8 22.060 0.161 1
Subtest 2
1752.6 19.02 2.8 21.820 0.152 1
1712.4 19.06 2.8 21.860 0.153 1
HSDPA 1732.6 19.23 2.8 22.030 0.160 1
Subtest 3
1752.6 19.07 2.8 21.870 0.154 1
1712.4 19.08 2.8 21.880 0.154 1
HSDPA 1732.6 19.24 2.8 22.040 0.160 1
Subtest 4
1752.6 19.08 2.8 21.880 0.154 1
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WCDMA Band 5
Test Frequency Conducted Power Ar(l}t;:ir;na ERP ERP ERP Limit
Mode (MHz) (dBm) . (dBm) (W) (W)
(dBi)
826.4 24.13 2.6 24.580 0.287 7
Voice 836.6 24.14 2.6 24.590 0.288 7
846.6 24.02 2.6 24.470 0.280 7
826.4 24.73 2.6 25.180 0.330 7
RMC 836.6 24.87 2.6 25.320 0.340 7
846.6 24.79 2.6 25.240 0.334 7
826.4 23.13 2.6 23.580 0.228 7
HSUPA 836.6 23.29 2.6 23.740 0.237 7
Subtest 1
846.6 23.22 2.6 23.670 0.233 7
826.4 21.59 2.6 22.040 0.160 7
HSUPA 836.6 21.72 2.6 22.170 0.165 7
Subtest 2
846.6 21.67 2.6 22.120 0.163 7
826.4 22.21 2.6 22.660 0.185 7
HSUPA 836.6 22.25 2.6 22.700 0.186 7
Subtest 3
846.6 22.13 2.6 22.580 0.181 7
826.4 21.57 2.6 22.020 0.159 7
HSUPA 836.6 21.74 2.6 22.190 0.166 7
Subtest 4
846.6 21.63 2.6 22.080 0.161 7
826.4 23.08 2.6 23.530 0.225 7
HSUPA 836.6 23.24 2.6 23.690 0.234 7
Subtest 5
846.6 23.20 2.6 23.650 0.232 7
826.4 23.58 2.6 24.030 0.253 7
HSDPA 836.6 23.82 2.6 24.270 0.267 7
Subtest 1
846.6 23.78 2.6 24.230 0.265 7
826.4 23.07 2.6 23.520 0.225 7
HSDPA 836.6 23.18 2.6 23.630 0.231 7
Subtest 2
846.6 23.18 2.6 23.630 0.231 7
826.4 23.01 2.6 23.460 0.222 7
HSDPA 836.6 23.11 2.6 23.560 0.227 7
Subtest 3
846.6 23.14 2.6 23.590 0.229 7
826.4 23.15 2.6 23.600 0.229 7
HSDPA 836.6 23.14 2.6 23.590 0.229 7
Subtest 4
846.6 23.16 2.6 23.610 0.230 7
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4.  Occupied Bandwidth

4.1. Test Specification

According to Part 2.1049, 22.863, 24.238, 27.53, RSS-GEN, RSS-132, RSS-133, RSS-139.

4.2. Test Setup

| Communication
Tester
E Directional coupler
EUT ,
Spectrum
Analyzer

4.3. Test Procedure

The EUT is tested with maximum rated TX power via the Base Station simulator, and the occupied
bandwidth was measured at the antenna terminals of the EUT. The Resolution BW of the analyzer is set
to 1 % of the emission bandwidth. The EUT’s occupied bandwidth is measured as the width of the signal
between two points, one below the carrier center frequency and one above the carrier frequency, outside
of which all emissions are attenuated at least 26 dB below the transmitter power. The plots below show

the resultant display from the Spectrum Analyser.
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4.4. Test Result of Occupied Bandwidth

GSM 850
BW Channel Frequency 99% Occupied Bandwidth 26 dB Bandwidth
(MHz) (kHz) (kHz)
VOICE 128 824.2 244.24 309.8
VOICE 189 836.4 245.67 313.9
VOICE 251 848.8 244.25 314.1
EGPRS 128 824.2 244.01 309.3
EGPRS 189 836.4 242.09 3143
EGPRS 251 848.8 244.97 314.5
GSM 1900
BW Channel Frequency 99% Occupied Bandwidth 26 dB Bandwidth
(MHz) (kHz) (kHz)
VOICE 512 1850.2 247.44 310.6
VOICE 661 1880 245.26 310.7
VOICE 810 1909.8 249.32 316.8
EGPRS 512 1850.2 246.08 315.6
EGPRS 661 1880 248.12 317.0
EGPRS 810 1909.8 247.88 313.0
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WCDMA Band 2
BW Channel Fr(el\(}[l;_?;l)cy 99% Occiij;;ljandwidth 26 dB( 1\]j»[:il;lj)width
RMC 9262 1852.4 4.1061 4.677
RMC 9400 1880 4.1212 4.692
RMC 9538 1907.6 4.1128 4.685
WCDMA Band 4
BW Channel Frequency 99% Occupied Bandwidth 26 dB Bandwidth
(MHz) (MHz) (MHz)
RMC 1312 1712.4 4.1102 4.689
RMC 1413 1732.6 4.1030 4.684
RMC 1513 1752.6 4.1051 4.697
WCDMA Band 5
BW Channel Frequency 99% Occupied Bandwidth 26 dB Bandwidth
(MHz) (MHz) (MHz)
RMC 4132 826.4 4.1122 4.691
RMC 4183 836.6 4.1088 4.702
RMC 4233 846.6 4.1030 4.689
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Keysight Spectrum Anayze: - Occupied BW =R Keysight Spectrum Analyzer - Occupied BW. ==
[T [_sen ALIGN AUTO _[04:14:02 AM Aug 01, 2023 RE Ac | SENSEANT [ ALIGN AUTO [04:13:06 AM Aug01, 2023
‘ Center Freq: 824.200000 MHz Radio Std: None . Y Center Freq: 836.400000 MHz Radio Std: None a Y
== Trig: FreeRun AvglHold:>10110 5 Trig: Free Run AvglHold:>10110
‘ #FGain:Low #Atten: 30 dB Radio Device: BTS #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB. Ref Offset 21 dB.
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log— 7 Log——T
. W’Mlu. CenterFreq|fl Center Freq|f
10 824200000 MHz 836.400000 MHz|
0. o
-10.0 r -10.0 f \
20 o N 200 Wl "
! k) Fi %
-30.0 -30.0
-40.0 ¢ ’r '] ¢ -40.0
500 ot i 00 e Yoy
et Bttt TR sl " g gy RSP B ST T Py
60,0 i 600 it i h
[Center 824.2 MHz Span 3 MHz| CF Ste [Center 836.4 MHz Span 3 MHz| CF Step
[#Res BW 3 kHz #VBW 10 kHz #Sweep 500 ms} 300,000 kH’; f#Res BW 3 kHz #VBW 10 kHz #Sweep 500 ms) 300,000 kHz|
lAuto Man Auto Man
Occupied Bandwidth Total Power 33.9 dBm Occupied Bandwidth Total Power 34.0 dBm
244.24 kHz Freq Offset 245.67 kHz FreqOffset|
Transmit Freq Error “1.745kHz  OBW Power 99.00 % OHz Transmit Freq Error -300Hz  OBW Power 99.00 % OHz
x dB Bandwidth 309.8 kHz x dB -26.00 dB x dB Bandwidth 313.9 kHz xdB -26.00 dB
usc sTaTus usc staTUs
B Keysight Spectrum Analyzer - Occupied BW o & |ms) Lo la
[_# [s0e ac T_sensean] ALIGN AUTO__[04:11:27 AM Aug 01, 2023 R [ SENSEINT [ AIGNAUTO  [05:09:31 AM Aug01, 2023
Center Freq: 848.800000 MHz Radio Std: None Frequency Center Freq: 824.200000 MHz Radio Std: None Frequency
T Trig: FreeRun AvglHold:>10/10 5 Trig: Free Run AvglHold:>1/1
‘ #FGain:Low #Atten: 30 dB Radio Device: BTS #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB. Ref Offset 21 dB.
10 dBidiv Ref 30.00 dBm 10 dB/div Ref 30.00 dBm
Log[— 7 Log—T
=z ,W CenterFreql CenterFreq(
0 848.800000 MHz J % 824200000 MHz|
0. o
0o A TN 00
200 'N) \-\;"‘ 200 f L
300 [I"' \ 300 M \WIH.
I o i o
o TR PR Y Rl YT I TS Y o N R S S el LTV N e )
[Center 848.8 MHz Span 3 MHz| CF Step [Center 824.2 MHz Span 3 MHz| CF Step
[{Res BW 3 kHz #VBW 10 kHz #Sweep 500 ms 300000 ki x| [{Res BW 3 kHz #VBW 10 kHz #Sweep 500 ms 300,000 ki
lAuto Man Auto Man
Occupied Bandwidth Total Power 34.4 dBm Occupied Bandwidth Total Power 27.4 dBm
244.25 kHz Freq Offset 244.01 kHz Freq Offset
Transmit Freq Error -871 Hz OBW Power 99.00 % 0Hz Transmit Freq Error -29 Hz OBW Power 99.00 % OHz
x dB Bandwidth 314.1 kHz x dB -26.00 dB x dB Bandwidth 309.3 kHz xdB -26.00 dB
usc sTatus sc staTUS
— —
B3 Keysight Spectrum Analyzer - Occupied BW == B3 keysight Spectrum Analyzer - Occupied BW ==
[ r [sia ac SENSEANT] ALIGN AUTO _[05:08:32 A AugO1, 2023 R [0 Ac | SENSEANT [ AIGNAUTO  [05:07:32AM Augol, 2023
ter Freq: 836.400000 MHz Radio Std: None Frequency | Center Freq: 848.800000 MHz Radio Std: None Frequency
ree R AvglHold:>111 = Trig: Free Run AvglHold:>1/1
| #FGainLow Radio Device: BTS #AFGain:Low © #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB. Ref Offset21 dB.
10 dBdiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
-og S e
@ CenterFreq| CenterFreq|
0 836.400000 MHz 848.800000 MHz|
0. 0.
-10.0 b -10.0
00 / L 20
0o I W
oo f i
a0 e b | —
e o e o it ¥t N oo . P . N
[Center 836.4 MHz Span 3 MHz| CF Step [Center 848.8 MHz Span 3 MHz| CF Step
[fRes BW 3 kHz #VBW 10 kHz #Sweep 500 ms 300,000 KHz| [iRes BW 3 kHz #VBW 10 kHz #Sweep 500 ms| 300,000 KHz|
‘ - lAuto Man - - Auto Man
Occupied Bandwidth Total Power 27.7 dBm Occupied Bandwidth Total Power 27.1 dBm
242.09 kHz FreqOffset 244.97 kHz FreqOffset
Transmit Freq Error -411 Hz OBW Power 99.00 % 0Hz Transmit Freq Error -1.248 kHz OBW Power 99.00 % OHz
x dB Bandwidth 314.3 kHz x dB -26.00 dB x dB Bandwidth 314.5 kHz x dB -26.00 dB
use sTaTus| sc. status

OCC 2G850 CH189 EGPRS

OCC 2G850 CH251 EGPRS
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Keysight Spectrum Anayze: - Occupied BW =R Keysight Spectrum Analyzer - Occupied BW. ==
[/ [0 [ senseant] ALIGN AUTO  [0938:41 PMAug 01, 20 R ac | SENSEANT [ ALIGN AUTO _[09:39:53 PM Aug 01, 2023
‘ Center Freq: 1.850200000 GHz Radio Std: None . Y Center Freq: 1.880000000 GHz Radio Std: None a Y
T Trig: FreeRun AvglHold:>111 5 Trig: Free Run AvglHold:>1/1
‘ #FGain:Low #Atten: 30 dB Radio Device: BTS #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB. Ref Offset 21 dB.
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log— 7 Log——T
. CenterFreq|fl Center Freq|f
10 i 1 GHe| ML 1 GHz
0. o
-10.0 -10.0
[-20.0 JJ \ -20.0 r/ ‘1
Fl i} i y
-40.0 \\ -40.0
500 b o 500 "
JigN PO P il " A T J Kbl ot | i heeilosenlobboma
[Center 1.85 GHz Span 3 MHz| CF Ste [Center 1.88 GHz Span 3 MHz| CF Step
[#Res BW 3 kHz #VBW 10 kHz #Sweep 500 ms} 300,000 kH’; f#Res BW 3 kHz #VBW 10 kHz #Sweep 500 ms) 300,000 kHz|
lAuto Man Auto Man
Occupied Bandwidth Total Power 30.2 dBm Occupied Bandwidth Total Power 30.3 dBm
247.44 kHz Freq Offset 245.26 kHz FreqOffset|
Transmit Freq Error -822Hz  OBW Power 99.00 % OHz Transmit Freq Error 1.605kHz  OBW Power 99.00 % OHz
x dB Bandwidth 310.6 kHz x dB -26.00 dB x dB Bandwidth 310.7 kHz xdB -26.00 dB
usc sTaTus usc staTUs
[ Keysight Spectrum Analyzer - Occupied BW =)&) pi [E=R[E=N
[_# [s0e ac [_sen ALIGN AUTO [ 09:40:50 PMAug 01,2023 R Ac | ENSEINT [ ALIGNAUTO  [09:37:31 PMAug 01,2023
Center Freq: 1.909800000 GHz Radio Std: None Frequency Center Freq: 1.850200000 GHz Radio Std: None Frequency
T Trig: FreeRun AvglHold:>111 5 Trig: Free Run AvglHold:>1/1
‘ #FGain:Low #Atten: 30 dB Radio Device: BTS #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB. Ref Offset 21 dB.
10 dBidiv Ref 30.00 dBm 10 dB/div Ref 30.00 dBm
Log[— 7 Log—T
=z CenterFreql CenterFreq(
10. GHz| GHz|
0. o M
-10.0 -10.0 ”’
[-20.0 / \ -200 LL
300 ,“N v\| 300 m‘ \A
400 00 ‘.\“u
600 N 600 A=
[Center 1.91 GHz Span 3 MHz| CF Step [Center 1.85 GHz Span 3 MHz| CF Step
[{Res BW 3 kHz #VBW 10 kHz #Sweep 500 ms 300000 ki x| [{Res BW 3 kHz #VBW 10 kHz #Sweep 500 ms 300,000 ki
lAuto Man Auto Man
Occupied Bandwidth Total Power 29.5 dBm Occupied Bandwidth Total Power 24.4 dBm
249.32 kHz Freq Offset 246.08 kHz Freq Offset
Transmit Freq Error 990 Hz OBW Power 99.00 % 0Hz Transmit Freq Error 209 Hz OBW Power 99.00 % OHz
x dB Bandwidth 316.8 kHz x dB -26.00 dB x dB Bandwidth 315.6 kHz xdB -26.00 dB
usc sTatus sc staTUS
— —
B3 Keysight Spectrum Analyzer - Occupied BW == B3 keysight Spectrum Analyzer - Occupied BW ==
[ r [sia ac SENSEANT] ALIGN AUTO _[09:36:48 P Aug 01,2023 R [s0a AC | SENSEINT [ ALIGNAUTO _[09:35:57 PMAug 01, 2023
ter Freq: 1.880000000 GHz Radio Std: None Frequency | Center Freq: 1.909800000 GHz Radio Std: None Frequency
v ree R AvglHold:>111 T Trig: Free Run AvglHold:>1/1
| #FGain:Low Radio Device: BTS #FGainLow  #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB. Ref Offset21 dB.
10 dBdiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log— T T e |
@ CenterFreq| CenterFreq|
10 1 GHz 1 GHz|
; APy ; Vi
-10.0 -10.0
-20.0 u{'r \Jl -20.0 /
200 200 A
oo £ i ¢
500 s 500 A
g S Hgi ittt . ool . T L. ,
[Center 1.88 GHz Span 3 MHz| CF Step [Center 1.91 GHz Span 3 MHz| CF Step
[fRes BW 3 kHz #VBW 10 kHz #Sweep 500 ms 300,000 KHz| [iRes BW 3 kHz #VBW 10 kHz #Sweep 500 ms| 300,000 KHz|
‘ - lAuto Man - - Auto Man
Occupied Bandwidth Total Power 24.4 dBm Occupied Bandwidth Total Power 24.6 dBm
248.12 kHz FreqOffset 247.88 kHz FreqOffset]
Transmit Freq Error -206 Hz OBW Power 99.00 % 0Hz Transmit Freq Error -2.019 kHz OBW Power 99.00 % OHz
x dB Bandwidth 317.0 kHz x dB -26.00 dB x dB Bandwidth 313.0 kHz x dB -26.00 dB
use sTaTus| sc. status

OCC 2G1900 CH661 EGPRS

OCC 2G1900 CH810 EGPRS
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1. GHz|

10,

RESGRE SpEChUR ARSeer = OLeUped B [ Keysight Spectrum Analyzer - Occupied BW. oo
[ & [s0a T sensean] ALTGN AUTO  [02:42:17 AM Aug 01, 2023 RE AC | SENSEINT] [ ALIGN AUTO  [02:41:45 AM Aug 01, 2023
| Center Freq: 1.852400000 GHz Radio Std: None quency Center Freq: 1.880000000 GHz Radio Std: None quency
T Trig: FreeRun AvglHold:>10/10 5 Trig: Free Run Avg|Hold:>10/10
‘ #FGain:Low #Atten: 30 dB Radio Device: BTS #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB. Ref Offset 21 dB.
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log ] Log[ ]
»
A S CenterFreq|fi P Center Freq(fl
10 1. GHz| 1 GHz|
o 0
100 / 3 100 / 3
200 ] -~ I, 200 ~ oY
-0 — oo [ LT et |
400 400
500 500
500 200
[Center 1.852 GHz Span 10 MHz| CF Ste [Center 1.88 GHz Span 10 MHz| CF Step
#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms| 1.000000 MH’; f#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms| 1.000000 MHz|
|Auto Man Auto Man
Occupied Bandwidth Total Power 30.2 dBm Occupied Bandwidth Total Power 30.4 dBm
4.1061 MHz Freq Offset 4.1212 MHz FreqOffset|
Transmit Freq Error 4743kHz  OBW Power 99.00 % OHz Transmit Freq Error -362Hz  OBW Power 99.00 % OHz
x dB Bandwidth 4.677 MHz x dB -26.00 dB x dB Bandwidth 4.692 MHz xdB -26.00 dB
usc sTaTus usc staTUs
[ Keysight Spectrum Analyzer - Occupied BW =)&) pi [E=R[E=N
[ [s08 AC T sen ALTGN AUTO [02:41:13 AM Aug 01, 2023 RE AC | SENSEINT [ ALGN AUTO  [02:40:35 AM Aug 01, 2023
Center Freq: 1.907600000 GHz Radio Std: None Frequency Center Freq: 1.712400000 GHz Radio Std: None Frequency
T Trig: FreeRun AvglHold:>10/10 5 Trig: Free Run Avg|Hold:>10/10
‘ #FGain:Low #Atten: 30 dB Radio Device: BTS #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB. Ref Offset 21 dB.
10 dBidiv Ref 30.00 dBm 10 dB/div Ref 30.00 dBm
Log Log[—
»
o] CenterFreq|fl CenterFreq|{

1.712400000 GHz|

0
[-10.0 /

[20.0

0
[-10.0 /

200 /

1.732600000 GHz|

200 MM \—-VJ""""“"L“V-—\% 200 PO ey |
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 1.908 GHz Span 10 MHz| ep [Center 1.712 GHz Span 10 MHz| ep
ftRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms| 1000000 M [{Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms| 1000000 MiiY
|Auto Man Auto Man
Occupied Bandwidth Total Power 30.2 dBm Occupied Bandwidth Total Power 27.3 dBm
4.1128 MHz Freq Offset 4.1102 MHz Freq Offset
Transmit Freq Error -9.137 kHz OBW Power 99.00 % 0Hz Transmit Freq Error 4.787 kHz OBW Power 99.00 % OHz
x dB Bandwidth 4.685 MHz x dB -26.00 dB x dB Bandwidth 4.689 MHz xdB -26.00 dB
usc sTaTus| sc: status
— —
B Keysight Spectrum Analyzer - Occupied BW (== B Keysight Spectrum Anlyzer - Occupied BW =]
[ r [sia ac SENSEaNT] ALIGN AUTO _[02:40:08 A Aug 01, 2023 R [0 Ac | SENSEANT [ AGNAUTO  [02:39:27 AM AugOl, 2023
ter Freq: 1.732600000 GHz Radio Std: None Frequency | Center Freq: 1.752600000 GHz Radio Std: None Frequency
= ree R Avg|Hold:>10110 o Trig: AvglHold:>10/10
| #FGain:Low Radio Device: BTS #AFGain:Low © #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log— T (R —
@ CenterFreq| CenterFreq|

1762600000 GHz|

0
[-10.0 /

200 /

0
[-100 /

200 /

=

STATUS

usc

300 i S 00| — / o]
400 400
500 500
-60.0 -60.0
[Center 1.733 GHz Span 10 MHz| CF Ste| [Center 1.753 GHz Span 10 MHz CF Ste|
[fRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms 1.000000 MH‘; [iRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms] 1.000000 MH';
- - |Auto Man - N Auto Man
Occupied Bandwidth Total Power 27.3 dBm Occupied Bandwidth Total Power 27.2 dBm
4.1030 MHz FreqOffset 4.1051 MHz FreqOffset
Transmit Freq Error 10.501 kHz OBW Power 99.00 % 0Hz Transmit Freq Error 194 Hz OBW Power 99.00 % OHz
x dB Bandwidth 4.684 MHz x dB -26.00 dB x dB Bandwidth 4.697 MHz x dB -26.00 dB

sTaTUS

OCC B4 CH1413 RMC

OCC B4 CH1513 RMC
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Keysight Spectrum Analyzer - Occupied BW =R Keysight Spectrum Analyzer - Occupied BW. l=te-
[/ [sie ac [_sen ALGNAUTO [0 1 Aug 01, 2023 RE Ac | SENSEANT [ AIGNAUTO [03:24:48 AM Aug01, 2023
‘ Center Freq: 826.400000 MHz Radio Std: None . Y Center Freq: 836.600000 MHz Radio Std: None a Y
=5 Trig: FreeRun AvglHold:>10110 =5 Trig: Free Run AvglHold:>10110
#FGain:Low #Atten: 30 dB Radio Device: BTS #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log——7 Log——7
. Ix ~ CenterFreq|fl | Center Freq|f
10 826.400000 MHz 836.600000 MHz
0. o
-10.0 / \ -10.0 / \
200 - f“) \/‘* 200 l"/ \r«
300 ] % A 300 sl —
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 826.4 MHz Span 10 MHz| CF Ste [Center 836.6 MHz Span 10 MHz| CF Step
#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms| 1.000000 MH’; f#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms| 1.000000 MHz|
lAuto Man Auto Man
Occupied Bandwidth Total Power 31.3 dBm Occupied Bandwidth Total Power 31.2dBm
4.1122 MHz Freq Offset 4.1088 MHz FreqOffset|
Transmit Freq Error 1.388kHz  OBW Power 99.00 % OHz Transmit Freq Error 2.306kHz  OBW Power 99.00 % OHz
x dB Bandwidth 4.691 MHz x dB -26.00 dB x dB Bandwidth 4.702 MHz xdB -26.00 dB
use sTaTus| sc. status
B Keysight Spectrum Analyzer - Occupied BW ==
[_# [s0e ac T_sensean] ALIGN AUTO _[03:24:04 AM Aug 01, 2023
Center Freq: 846.600000 MHz Radio Std: None Frequency
T Trig: FreeRun AvglHold:>10110
| #FGain:Low | #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB
10 dBidiv Ref 30.00 dBm
Log——7
x. v CenterFreq
10 846.600000 MHz
0.
-10.0 / \
[-20.0 /J \A
L] AL,
-30.0
-40.0
-50.0
-60.0
[Center 846.6 MHz Span 10 MHz| CF Step
ftRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms| 1000000 M
|Auto Man
Occupied Bandwidth Total Power 31.0 dBm
4.1030 MHz Freq Offset
Transmit Freq Error -6.223 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 4.689 MHz x dB -26.00 dB

usc STATUS

OCC B5 CH4233 RMC
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5. Spurious Emission At Antenna Terminals (+/-1MHz)

5.1, Test Specification

According to Part 2.1051, 22.917, 24.238, 27.53, RSS-GEN, RSS-132, RSS-133, RSS-139.

5.2.  Setup
| Communication
Tester
E Directional coupler
EUT
Spectrum
Analyzer

5.3. Limits

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.

5.4. Test Procedure

In accordance with Part 22.917, 24.238, 27.53, at least 1% of the emission bandwidth was used for the
resolution and video bandwidths up to IMHz away from the Block Edge. At greater than 1MHz, the
resolution and video bandwidth were set 3 x RBW. The reference power and path losses of all channels

used for testing in each frequency block were measured.
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5.5. Test Result of Spurious Emission At Antenna Terminals (+/-1MHz)

B Keysight Spectrum Analyzer - Swept SA == B3 Keysight Spectrum Analyzer - Swept SA ==
" [s00 Ac T senseant] ALIGN AUTO _[05:23:27 A AugOL, 2023 R [0 ac | SENSEANT [ ALIGNAUTO [05:24:49 AM Augo1, 2023
i #Avg Type: RMS Frequency i #Avg Type: RMS TRACE[1 2345 6 Frequency
PNO: Wide GO 11 PNO: Wide G0 11ig: Free Run AN
IFGain:Low #Att IFGain:Low #Atten: 30 dB DET)
Auto Tune| Auto Tune|
Ref Offset21 dB Mkr1 823.979 MHZ| Ref Offset21 dB Mkr1 849.018 MHZ|
{ogBieiv_Ref 30.00 dBm -15.38 dBm| {ggBiiv_Ref 30.00 dBm -16.36 dB:i
CenterFreq| Center Freq|
2 i “‘W o 824.000000 MHz et 849.000000 MHz
UL ' pll P
i =
10 i -
W i StartFreq| ( StartFreq(f
o u ! 823.500000 MHz| o | 848.500000 MHz|
\‘ k "
00 91 i 00 Stop Freq| 100 a1 a00aen) Stop Freq|
| 824500000 MHz ! Y 849.500000 MHz
200 200 7 -
T W W il "
A CF Step| I ' CF Step
o0 ”‘ 100.000 kHz| 300 i T 100.000 kHz|
| Auto Man Auto Man
00 . -400 -
v L
It I Freq Offset| R L Freq Offset|
500 L - ' -50.0 - +
W LT TR g 0 Hel TR o i 0 Hz|
' 1
50.0 ! “ 60.0
[Center 824.0000 MHz Span 1.000 MHz| [Center 849.0000 MHz Span 1.000 MHz|
f#Res BW 3.0 kHz #VBW 3.0 kHz #Sweep 500.0 ms (1001 pts) F#Res BW 3.0 kHz #VBW 3.0 kHz #Sweep 500.0 ms (1001 pts)
usc sTaTus| =3 status
Bandedge 2G850 CH128 VOICE Bandedge 2G850 CH251 VOICE
B Keysight Spectrum Analyzer - Swept SA == B3 Keysight Spectrum Analyzer - Swept SA ==
" [s00 Ac T senseant] ALIGN AUTO _[04:51:09 A AugOL, 2023 R [s0e Ac | SENSEANT [ AIGNAUTO [05:26:43 AM Augo1, 2023
#Avg Type: RMS TRACE[1 2345 6 Frequency ] #Avg Type: RMS TRACGE[1 2345 6 Frequency
Trig: Free Run Tvee(m NG Wide G Trig: Free Run |
#Atten: 30 dB CETIANNNAN IFGain:Low #Atten: 30 dB DET|ANNNNN
Auto Tune| Auto Tune|
Ref Offset21 dB Mkr1 823.984 MHZ| Ref Offset21 dB Mkr1 849.021 MHZ|
{ogBieiv_Ref 30.00 dBm -23.27 dBm| (o gBiav_Ref 30.00 dBm -23.69 dBi
CenterFreq| Center Freq|
» 824.000000 MHz 849.000000 MHz
0 LT Py
d hy StartFreq( i \‘\ StartFreq(f
o ! L 823500000 MHz o f " 848.500000 MHz
f I¥ L'
100 5 o] StopFreq 100 ; 1300 dbr] Stop Freq|
RE 824500000 MHz 1 849,500000 MHz
20.0 200 —
4 i
A " CF Step| it “ ?\‘ CFStep
o0 Ir 100.000 kHz oo ) i 100.000 kHz|
/' Wy ||Aute Man / ] uto Man|
400 -40.0 Jit i
! Freq Offset| ‘ , Freq Offset,
50.0 T i L -500 T
| ol et 0 Hel L EY AR o : - 0 Hz|
| A f Wil i i
60.0 | 60.0
[Center 824.0000 MHz Span 1.000 MHz| [Center 849.0000 MHz Span 1.000 MHz|
f#Res BW 3.0 kHz #VBW 3.0 kHz #Sweep 500.0 ms (1001 pts) ffRes BW 3.0 kHz #VBW 3.0 kHz #Sweep 500.0 ms (1001 pts)
usa sTaTus| =3 Status

Bandedge 2G850 CH128 EGPRS Bandedge 2G850 CH251 EGPRS
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B8 Keysight Spectrum Anayzer - Swept SA - B3 Keysight Spectrum Analyzer - Swept SA l=te-
[ ® [sa & I [ senseant] Frequency R ] Ac | SENSENT] [ ALIGNAUTO [10:00:37 PMAug 01, 2023
- Trig: Free Run | Trig: Free Run FAYG Type: RS e e Bniid
imlow " #Atten: 3008 Feointon > #Atten: 30 4B osT/ANNNNN
Mkr1 1.849 996 GHZ] Auto Tune Mkr1 1.910 020 GHZ] AutoTune
Ref Offset 21 dB Ref Offset 21 dB.
{08 _Ref 30.00 dBm -17.95 dBm 1ggeisv__Ref 30.00 dBm -19.35 dBm
Center Freql Center Freq|j
Eal 1 GHe] 1.910000000 GHz|
N 4 ‘:M;‘f\ i
StartFreq| StartFreq
o 1. GHe| N 1 GHz|
100 EET=D sStopFreq|| 00 Ju EET Stop Freq(f
1.850500000 GHz \ 1.910500000 GHz|
200 00 k-
”‘%“-‘J‘ CF Step ) CF Step|
0 100.000 kHz i 100000 kHz
|Auto Man Al |Auto Man
400 . 00 i i
i
i .
00 - wL'j’F Ll Freq Orgs:t 500 ! i PHWJ‘\ ‘ Freq Of[r)s:t
b L 2 Ay bl Pl 'M“‘ 2
-60.0 -60.0
[Center 1.8500000 GHz Span 1.000 MHz| [Center 1.9100000 GHz Span 1.000 MHz|
f#Res BW 3.0 kHz #VBW 3.0 kHz #Sweep 500.0 ms (1001 pts)| f/Res BW 3.0 kHz #VBW 3.0 kHz #Sweep 500.0 ms (1001 ptsn
= Status =3 Starus,
Bandedge 2G1900 CH512 VOICE Bandedge 2G1900 CH810 VOICE
E Keyxvghlsrx\wml\ni?ynv—sv«epxiﬂ ‘ : - =@ szvngSpe:!mmAnilyx‘urqunSA ‘ ‘ =]
% [s0a A SeNsEnT] ALIGN AUTO _[09:58:21 PMAug 01, 2023 R ac SENSENT] A 01 piiug 01,2023
: #Avg Type: RMS Tceliassss|  Frequency FAvg Type: RMS oiies|  Frequency
PNO: Wide (o) xg F';':‘é" R P TWide 5O I;\igi Frg;':;n e
IFGain:Low en: e : en:
Auto Tune| Auto Tune|
Ref Offsst 21 dB Mkr1 1.849 995 GHz| Ref Qffset21 B Mkr1 1.910 002 GHz|
{0gBidiv_Ref 30.00 dBm -25.56 dBm 10 Bidiv_Ref 30.00 dBm -24.39 dBi
Center Freql Center Freq|j
= GHe] 1.910000000 GHz|
10. e
7 “NI'(J o StartFreq| W L,W T l\\\‘m StartFreq|
o . Pl 1. GHz o " o 4 ; 1 GHz
) P I
| g
100 i 300 dbrf StopFreq(l 100 i in EEE= Stop Freq|
I 1.850500000 GHz A 1 1.910500000 GHz|
200 , 1 200 - 1
W {
P il CF Step ’ P L CF Step
w0 a . 100.000 kHz 0o il ¥ T g 100000 kHz
i | ||Auto Man| - I Auto Man|
400 “f f 400 i !
i Y
A § Freq Offset| - i Freq Offset|
iy 3 Licrm ok
oMby i L TV PN SO
-60.0
[Center 1.8500000 GHz Span 1.000 MHz| [Center 1.9100000 GHz Span 1.000 MHz|
fiRes BW 3.0 kHz #VBW 3.0 kHz #Sweep 500.0 ms (1001 pts)| ffRes BW 3.0 kHz #VBW 3.0 kHz #Sweep 500.0 ms (1001 ptsy
s Status =3 S

Bandedge 2G1900 CH512 EGPRS

Bandedge 2G1900 CH810 EGPRS
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B8 Keysight Spectrum Anayzer - Swept SA - B8 Keysight Spectrum Anaiyzer- Swept SA. ==
[ ® [so a [ senseant] ALIGN AUTO _[02:49:24 A Aug 01, 2023 R Ac | SENSENT] [ ALIGNAUTO [02:52:21 AM Aug01, 2023
#Avg Type: RMS macz’Tz 3456 q y ] #Avg Type: RMS mcs,,’; 3456 qi y
Wide = Trig: FreeRun TYPE(A A Wide 5 Trig: Free Run TYPE|A WA
Foaimitow ™ #Atten: 2008 DeT|ANNNNN Feointon > #Atten: 20 4B oET|A NNNN N
Ref Offset 21 dB Mkr1 1.849 858 GHz AutoTune Ref Offset 21 B Mkr1 1.910 132 GHz AutoTune
{ogBidiv__Ref 30.00 dBm -26.93 dBm {ggeisn_Ref 30.00 dBm -28.17 dBm
Center Freql Center Freq|j
Eal 1 GHe] 1.910100000 GHz|
10
StartFreq| StartFreq|
o _ 1. GHe| N = _ 1.909100000 GHz|
100 oo sStopFreq|| 0o EETY Stop Freq(f
1.851000000 GHz 1.911100000 GHz|
200 00
.1 ¢
CF Step| ~ CF Step
o0 200,000 kHz| 0 200,000 kHz|
i |Auto Man - - - o1 |Auto Man
400 400
w0 Freq Offset| . Freq Offset|
: 0Hz] h 0Hz|
-60.0 -60.0
Center 1.850000 GHz Span 2.000 MHz Center 1.910100 GHz Span 2.000 MHz
#Res BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts) #Res BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts)
s status| = starus
Bandedge B2 CH9262 RMC Bandedge B2 CH9538 RMC
B8 Keysight Spectrum Anayzer - Swept SA - B8 Keysight Spectrum Anaiyzer- Swept SA. =
[ ® [sa a | ALIGN AUTO _[02:54:31 AM Aug 01, 2023 Ac | - [ ALIGNAUTO [02:56:01 AM Aug01, 2023
] #Avg Type: RMS mcE’Tz 3456 Frequency #Avg Type: RMS WET 33456 Frequency
Wide = Trig: FreeRun TYeE(a Wide 5 Trig: Free Run v
Foaimtow ™ #Atten: 2008 DETlANNNNN Fonitow * #Atten: 2008 oETANNNNN
RefOffset21 dB Mkr1 1.709 852 GHz AutoTune Ref Offset21 dB MkKr1 1.755 130 GHz AutoTune
{ggBidiv__Ref 30.00 dBm -29.56 dBm {ggeisn_Ref 30.00 dBm -31.27 dBm
Center Freql Center Freq|j
= 1.710000000 GHz 13 GHz|
10.
StartFreq| StartFreq

1709000000 GHz

1.754000000 GHz|

oo EERTT StopFreq|| 0o ~ EET=: Stop Freq(f
1.711000000 GHz| 1.756000000 GHz|
-200 -200
¢ CF Step| A ¢ CF Step
e < 200,000 kHz| 00 = 200,000 kHz|
|Auto Man Auto Man
400 = - -400 = - -
Freq Offset| Freq Offset|
50,0 -500
0 Hz| 0Hz|
500 500
Center 1.710000 GHz Span 2.000 MHz Center 1.755000 GHz Span 2.000 MHz
#Res BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts) #Res BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts)
usc sTaTus| sc. status
Bandedge B4 CH1312 RMC Bandedge B4 CH1513 RMC
E Keysight Spectrum Analyzer - Swept SA| (== B Keysight Spectrum Analyzer- Swept SA =]
[ r [sia ac I T senseant] ALIGN AUTO _[03:28:19 A AugOL, 2023 R [0 ac | SENSEANT [ AGNAUTO  [03:30:24 AM Augo1, 2023
#Avg Type: RMS TRACE[1 2345 6 Frequency #Avg Type: RMS TRACE[1 23456 Frequency
— TYPE[A WA : TVPE|A W
PR i AR TR e
Auto Tune| Auto Tune|
Ref Offset21 dB Mkr1 823.856 MHZ] Ref Offset21 dB Mkr1 849.164 MHz|
{ogBieiv_Ref 30.00 dBm -27.16 dBm| (g gBiiv_Ref 30.00 dBm -29.63 dBi
CenterFreq| Center Freq|
» 824.000000 MHz 849.000000 MHz
10,
startFreq|l startFreq(|
o — 823000000 MHz P e 848.000000 MHz
0o 0] StopFreq| 100 EETT Stop Freq|
825000000 MHz 850.000000 MHz
-200 -200
CF St 01 CF St
p ep) ep)
oo = 200.000 kHz| oo = 200.000 kHz|
- |Auto Man e S |0 Man
400 -400 —
Freq Offset| Freq Offset|
500 -50.0
0 Hel 0 Hz|
60.0 -60.0
[Center 824.000 MHz Span 2.000 MHz| [Center 849.000 MHz Span 2.000 MHz|
jfRes BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts)| j#Res BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts)|

=

STATUS

=

sTATUS

Bandedge B5 CH4132 RMC

Bandedge B5 CH4233 RMC
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6.  Spurious Emission

6.1. Test Specification

According to Part 2.1051, 2.1053, 22.917, 24.238, 27.53, RSS-GEN, RSS-132, RSS-133, RSS-139.

6.2. Test Setup

Spurious emissions at antenna terminals

| Communication
Tester
: Directional coupler
EUT .
Spectrum
Analyzer

Field strength of spurious radiation

—

1m to 4m

1 Antenna

(Antenna Tower)

(Turntable)

Pre-Amplifier

Spectrum Analyzer | 3 I IController I—

Ground Plane
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6.3.

6.4.

Limits

Limit <-13dBm

43 + 10Log(P) down on the carrier where P is the power in Watts.

Test Procedure

In accordance with Part 2.1051/2.1053, the spurious emissions from the EUT were measured. The
transmitter output power was attenuated using a combination of filters and attenuators and the frequency
spectrum investigated from 30MHz to 20GHz. The EUT was set to transmit on full power. The resolution
and video bandwidth was set to IMHz and 3 x RBW. In accordance with Part 22.917 & 24.238, 27.53.
The spectrum analyzer detector was set to Max Hold. In addition, measurements were made up to the
10th harmonic of the fundamental. The device was then replaced with a substitution antenna, which input

signal was adjusted until the received level matched that of the previously detected emission.

The EUT is placed on a turn table which is 1.5 meter above ground. The turn table can rotate 360 degrees
to determine the position of the maximum emission level. The EUT was positioned such that the distance

from antenna to the EUT was 3 meters.

The antenna can move up and down between 1 meter and 4 meters to find out the maximum emission

level.

Both horizontal and vertical polarization of the antenna are set on measurement. In order to find the
maximum emission, all of the interface cables must be manipulated according to TIA/EIA 603-E on

radiated measurement.
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6.5. Test Result of Spurious Emission

B Keysight Spectrum Analyzer - Swept SA [E=E = Keysight Spectrum Analyzer - Swept SA o & |m)
[_®r [s0e ac [_sensean] ALIGN AUTO __[04:42:05 AM Aug 01, 2023 R ac | T SENSEAIN
#Avg Type: Log-Pwr TRAEE’TZ 3456 q y ] q y
Fas Trig: Free Run TIPE| M TFast = Trig: FreeRun
Founton ™ #Atten: 30 dB o=T/P NNNNN Foantow ™ #Atten: 30 dB
Auto Tune| Auto Tune|
Ref Offset 21 dB Mkr2 887.13 MHzZ| Ref Offset 21 dB Mkr1 5.696 2 GHz|
10 dBidiv__Ref 40.00 dBm -22.45 dBm 10 aBidiv__Ref 40.00 dBm -19.71 dBm
Log vi Log
. T CenterFreq|fl Center Freq|
2 515000000 MHz 5 GHz
10,
o StartFreq o startFreq|l
- 30.000000 MHz| -ieo 31 1 GHz
20 -200 =
) - E
© Stop Freq|ff w00 Stop Freq|ff
1.000000000 GHz| ) 10.000000000 GHz
50, -50.0
[Start 30.0 MHz Stop 1.0000 GHz CF Step)| [Start 1.000 GHz Stop 10.000 GHz CF Stej
[#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 97.000000 MHz| F/Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 900.000000 MHz|
|Auto Man lAuto Man
824.24 MHz 32.29 dBm N 5.696 2 GHz
887.13 MHz, -22.45 dBm Freqofrset Freqoffset
| 0Hz] | 0He|
1 1
1 - 1 -
use sTaTus| sc. sTaTus!
B Keysight Spectrum Analyzer - Swept SA M@\\gj' [BN Keysight Spectrum Analyzer - Swept SA (== @\g}l
I SENSEINT] [ ALIGNAUTO _[05:00:40 AM Aug 01, 2023 RE 2 Ac | [ SENSENT ALIGN AUTO _[10:13:57 PMAug 01,2023
#Avg Type: Log-Pwr TRACE[1 2345 6 Frequency #Avg Type: Log-Pwr TRACE[1 2345 6 Frequency
PNO: Fast oo 11g: et PNO: Fast G Free Run e i
IFGain:Low #Atter DET] IFGain:Low #Atten: 30 dB oeT]
Auto Tune| Auto Tune|
Ref Offsst21 dB Mkr2 938.99 MH2] Ref Offset 21 dB Mkr1 6.103 9 GHz|
{9 gBiciv _Ref 40.00 dBm -22.71 dBm| [ggBian__Ref 40.00 dBm -19.47 dBm|
1
. Center Freq|f 0. CenterFreq|fl
2 515000000 MHz GHz
10 0
o StartFreq o StartFreq|
0 30.000000 MHz 100 1 GHz|
£ 200 - -
30 i b - - 300 2
© Stop Freq| 00 Stop Freq|
1.000000000 GHz| 10000000000 GHz
50, -50.0
[Start 30.0 MHz Stop 1.0000 GHz| CF Step| [Start 1.000 GHz Stop 10.000 GHz| CF Step
fiRes BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 97.000000 MHz| ##Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 900.000000 MHz|
puto Man Y FUNCTION WIDTH FUNCT = |ute Man
N 3 MHz 25.44 dBm 61039 GHz -19.47 dBm
N 3 938.99 MHz -22.71dBm FreqOffset FreqOffset
O Hz| | 0 Hz|
1 1
1 - 1 -
use status sc. sTaTus,
Keysight Spectrum Analyzer - Swept SA == Keysight Spectrum Analyzer - Swept SA [
[ w [sie ac [ senseant] [ ALIGNAUTO [04:38:30 AM Aug 01, 2023 R ac | T SENSEAN ug 01,2023
#Avg Type: Log-Pwr TecEl12345¢|  Frequency ] T234s¢| Freduency
PN Fast = Trig: FreeRun | NG Fast o Trig: FreeRun TYPE{ My
IFGain:Low © #Atten: 30 dB oeT/P NNNNN IFGain:ow © #Atten: 30 dB oeTlP NNNNN
Auto Tune| Auto Tune|
RefOffset21 dB Mkr2 932.01 MH2] Ref Offset 21 dB Mkr1 5.352 4 GHz|
{ogeidiy _Ref 40.00 dBm -22.46 dBm| 1gBidv_Ref 40.00 dBm -19.83 dBm)|
1
3 Center Freq| Center Freq|
2 515.000000 MHz 5 GHz
10.
0 StartFreq|f o StartFreq(
o 30.000000 MHz| -ieo 1 GHz
20 -200
30, -300 *
© Stop Freq|f 00 Stop Freq(§l
) 1000000000 GHz| ) 10.000000000 GHz|
50, -50.0
[Start 30.0 MHz Stop 1.0000 GHz CF Step [Start 1.000 GHz Stop 10.000 GHz CF Stej
[#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 97.000000 MHz| 900.000000 MHz|
Auto Man lAuto Man
| I S
T 836.33 MHz 32.35 dBm N t 53524 GHz -19.83 dBm
3 932,01 MHz -22.46 dBm Freqoffset Freqoffset
| 0Hz| | 0He|
1 1
1 E 1 g
use status sc. sTaTus!

CSE 2G850 CH189 VOICE 30M-1G

CSE 2G850 CH189 VOICE 1G-10G
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Keysight Spectrum Analyzer - Swept SA == Keysight Spectrum Analyzer - Swept SA [E=Er=
[ w [sie ac [ senseant] [ ALIGNAUTO [05:03:00 AM Aug01, 2023 R Ac | T SENSEAN
#Avg Type: Log-Pwr Tace[ 23456 |  Freauency ] quency
Fast = Trig: Free Run TFast = Trig: FreeRun
Fsinitow " #Atten: 30.dB oerl? NNNNN Foantow ™ #Atten: 30 dB
eromectat Mkr2 896.24 MHz|[  AuteTune etOmectat aB MKkr15.344 6 GHz|| ~ AutoTune
{ogdeidiy_Ref 40.00 dBm -23.04 dBm| 1gBidv_Ref 40.00 dBm -19.81 dBm)|
1
0. Center Freq| Center Freq|
2 515.000000 MHz 5 GHz
10.
0 StartFreq|f o StartFreq(§
0 , == [ 30,000000 MHz| 100 1 GHz|
20 -200
-30. — -300
o Stop Freq|ff 00 stop Freq(l
) 1000000000 GHz| ) 10.000000000 GHz|
50, -50.0
[Start 30.0 MHz Stop 1.0000 GHz CF Step [Start 1.000 GHz Stop 10.000 GHz CF Stej
[#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 97.000000 MHz| F/Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 900.000000 MHz|
v fute Man pute Man
N 36.43 MHz 2555 dBm 53446 GHz -19.81 dBm
N 896,24 MH -23.04dB
2 m Freq Offset| Freq Offset|
| 0Hz| | 0He|
1 1
1 - 1 -
use status sc. sTaTus!
B Keysight Spectrum Analyzer - Swept SA =] B Keysight Spectrum Analyzer- Swept SA (==
[ r [sie ac T_senseant] [ ALIGNAUTO [04:40:40 AM Aug 01, 2023 Ts0a ac | I SENSEAINT] ALIGN AUTO [ 10:16:08 P Aug 01, 2023
#Avg Type: Log-Pwr TRACE[1 2345 6 Frequency | #Avg Type: Log-Pwr TRACE[1 2345 6 q y
PNO:Fast oJ Trig: FreeRun | NG Fast G Trig: FreeRun TveE(M
IFGain:Low #Atten: 30 dB oeT|P NNNNN IFGain:Low #Atten: 30 dB DeT|P NNNNN
etomect21 Mkr2 891.66 MHz||  AutoTune e omecta1 aB MKkr15.630 5 GHz|| ~ AutoTune
10 dB/div__Ref 40.00 dBm -22.80 dBm| 10 dBidiv__Ref 40.00 dBm -19.91 dBm)|
Log i Log
e i Center Freq| 0. Center Freq|
2 515.000000 MHz 5 GHz
10 0
o StartFreq|f o StartFreq(
10 30.000000 MHz| -ieo 31 1 GHz
20 200 s * —
Epe—__._ - 300 —
© Stop Freq| 00 Stop Freq|
1000000000 GHz| ) 10.000000000 GHz
50, -50.0
Start 30.0 MHz Stop 1.0000 GHz| CF Step| Start 1.000 GHz Stop 10.000 GHz| Step
[#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 97.000000 MHz| 900.000000 MHz
= Auto Man| lAuto Man
| S
N [ 848,81 MHz 32.01 dBm N f 56395 GHz -19.91 dBm
N 3 891.66 MHz -22.80 dBm FreqOffset FreqOffset
| 0 Hz| L 0 He
1 1
1 - 1 L
usa status sc. sTaTus!
B8 Keysight Spectrum Analyzer - Swept SA =] B3 Keysight Spectrum Analyzer - Swept SA ==
[ & [sa A [_senseant] [ AIGNAUTO  [05:04:12 AM Aug01, 2023 X 3 ac | [ SENSENT ALIGNAUTO  [10:15:14 PMAUG 01,2023 [~ |
#Avg Type: Log-Pwr TRACE[T 2345 6 Frequency #Avg Type: Log-Pwr TRAC 3456 quency
Fas Trig: Free Run TFast = Trig: FreeRun TYPE| M
Fosinow " #Atten: 3008 cerlP NNKN Foaniow ™ #Atten: 30dB oer|P NNNNN
etomestat d Mkr2 886.48 MHZ AutoTune et Omecta1 aB Mkr15.964 4 GHz|| ~ AutoTune
{9 gBidiv__Ref 40.00 dBm -22.82 dBm 1ogeidn_Ref 40.00 dBm -19.11 dBm
1
. Center Freq|f Center Freq|fl
2 - 515000000 MHz 5 GHz
10 0
o StartFreq o StartFreq|
o 30.000000 MHz, 100 3 1 GHz
0. 200 — -
=) - E —
o Stop Freq|f 00 Stop Freq|ff
: 1000000000 GHz| ) 10.000000000 GHz
50 500
[Start 30.0 MHz Stop 1.0000 GHz CF Step [Start 1.000 GHz Stop 10.000 GHz CF Step|
[#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 97.000000 MHz| FfRes BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 900.000000 MHz|
Auto Man lAuto Man
N T 848,78 MHz 2514 dBm N f 59644 GHz 1911 dBm
N 1 886.48 MH. -2282 dB
2 n Freq Offset| Freq Offset|
| 0Hz| | 0Hz|
il ]
1 - 1 -
usc status, sc: sTaTus!

CSE 2G850 CH251 EGPRS 30M-1G

CSE 2G850 CH251 EGPRS 1G-10G

Page: 34 of 65



Report No.: 2360754R-RFUSV22S-A P D E K RA

Keysight Spectrum Analyzer - Swept SA == Keysight Spectrum Analyzer - Swept SA [E=Er=
[ w [sie ac [ senseant] [ ALIGNAUTO [09:00:19 PMAug 01,2023 R Ac | T SENSEAN A
#Avg Type: Log-Pwr Tace[ 2345 6|  Freauency ] quency
Fast = Trig: Free Run TFast = Trig: FreeRun
Fsinitow " #Atten: 30.dB oerl? NNNNN Foantow ™ #Atten: 30 dB
eromectat Mkr1 759.96 MHz|[ Ao Tune etOmectat aB MKkr2 18.977 2 GHz|| ~ AuteTune
{ogdeidiy_Ref 40.00 dBm -22.85 dBm| 10gBidiv__Ref 40.00 dBm -17.08 dBm)|
1
Center Freq| Center Freq|
2 515.000000 MHz 10 GHz
10.
0 StartFreq|f o 5 StartFreq(§
0 1 = 30.000000 MHz| 100 =% 1 GHz|
o 'Y — 200 "
- —— 0o
o Stop Freq|ff 00 stop Freq(l
) 1000000000 GHz| ) 20.000000000 GHz
50, -50.0
[Start 30.0 MHz Stop 1.0000 GHz CF Step [Start 1.000 GHz Stop 20.000 GHz CF Step|
[#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 97.000000 MHz| F/Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts)| 1.900000000 GHz|
fute Man I a— pute Man
1.849 9 GHz 2869 dBm
18.977 2 GH 17,08 dB;
Freq Offset| = m Freq Offset|
| 0Hz| | 0He|
1 1
1 o 1 .
use status sc. sTaTus!
B Keysight Spectrum Analyzer - Swept SA =] B Keysight Spectrum Analyzer- Swept SA (==
[ r [sie ac T_senseant] [ ALIGNAUTO [08:57:15 PMAug 01,2023 R [s0@ Ac | I SENSEAINT] ALIGN AUTO _[10:09:39 P Aug 01, 2023
#Avg Type: Log-Pwr TRACE[1 2345 6 q Y #Avg Type: Log-Pwr TRACE[T 2345 6 q Y
AT aee : Trig: Free R TveE(M
Foatow > #h it etow At 3048, oerlP NANNN
etomect21 Mkr1 925.86 MHz||  AutoTune e omecta1 aB MKr2 17.756 8 GHz|| ~ AutoTune
{ggaiv _Ref 40.00 dBm -22.62 dBm| [ggaian _Ref 40.00 dBm -16.36 dBm)|
e Center Freq| 0. /1 Center Freq|
2 515.000000 MHz 10 GHz
10 0
o StartFreq|f o 2 StartFreq(
10 e} 30.000000 MHz| -ieo § o] [ 4 GHz
B ¢ 200 -
0, " v 300~
© Stop Freq| 00 Stop Freq|
1000000000 GHz| ) 20.000000000 GHz|
50, -50.0
Start 30.0 MHz Stop 1.0000 GHz| CF Step| Start 1.000 GHz Stop 20.000 GHz| CF Step
[#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 97.000000 MHz| 1.900000000 GHz|
= Auto Man| Man
L x_ [ v _ | | S
N 3 925,86 MHz -22.62 dBm N T 1.849 9 GHz 23.394 dBm
FreqOffset N f 17.756 8 GHz. -16.36 dBm FreqOffset
| 0 Hz| L 0 He
1 1
1 - 1 o
usa status sc. sTaTus!
B8 Keysight Spectrum Analyzer - Swept SA =] B3 Keysight Spectrum Analyzer - Swept SA ==
[ ® 2_a [ sensean] ALIGN AUTO _[08:59:21 PM Aug 01,2023 X 3 Ac SENSENT ALIGNAUTO  [10:0530 PMAUg 01,2023 [~ |
#Avg Type: Log-Pwr TRACE[T 2345 6 Frequency #Avg Type: Log-Pwr TRAC 3456 quency
Fas Trig: Free Run TFast = Trig: FreeRun TYPE| M
Fosinow " #Atten: 3008 cerlP NNKN Foaniow ™ #Atten: 30dB oer|P NNNNN
ot Ofeot21 dB Mkr1 971.97 MHZ| AutoTune ot Oeot21 B MKkr2 17.355 9 GHZ] Auto Tune
{9 gBidiv__Ref 40.00 dBm -22.93 dBm 19gBiin__Ref 40.00 dBm -16.97 dBm
1
. Center Freq|f Center Freq|fl
2 515000000 MHz 10 GHz
10 0
o StartFreq o StartFreq|
o = 30.000000 MHz, 100 = 1 GHz
= 200 - . -
=) E — -
o Stop Freq|f 00 Stop Freq|ff
1000000000 GHz| ) 20.000000000 GHz|
=y 500
[Start 30.0 MHz Stop 1.0000 GHz CF Step [Start 1.000 GHz Stop 20.000 GHz CF Step|
[#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 97.000000 MHz| FfRes BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts)| 1.900000000 GHz|
Auto Man lAuto Man
| S
N t 971.97 MHz -22.93 dBm N 1 18797 GHz 28.41 dBm
N f 17.365 9 GH 16.97 dB;
Freq Offset| 2 m Freq Offset|
| 0Hz| | 0Hz|
il ]
1 - 1 -
usc status, sc: sTaTus!

CSE 2G1900 CH661 VOICE 30M-1G CSE 2G1900 CH661 VOICE 1G-20G

Page: 35 of 65



Report No.: 2360754R-RFUSV22S-A

D DEKRA

Keysight Spectrum Analyzer - Swept SA == Keysight Spectrum Analyzer - Swept SA Lo & )
[ w [sie ac [ senseant] [ ALIGNAUTO [08:55:59 PM Aug 01,2023 R ac | T SENSEAN
#Avg Type: Log-Pwr Tce[ 23456 |  Freauency ] quency
Fast = Trig: Free Run TFast = Trig: FreeRun
Fsinitow " #Atten: 30.dB oerl? NNNNN Foantow ™ #Atten: 30 dB
eromectat Mkr1 975.66 MHz|| Ao Tune etOmectat aB MKr2 18.170 4 GHz|| ~ AuteTune
{ogdeidiy_Ref 40.00 dBm -22.57 dBm| 1gBidv_Ref 40.00 dBm -16.53 dBm)|
0. Center Freq| /1 Center Freq|
2 515.000000 MHz 10 GHz
10.
0 StartFreq|f o 5 StartFreq(§
o X 30.000000 MHz| -ieo soren] | q GHz
-20. -200 -
Y - - 300
© Stop Freq|{ 00 Stop Freq(§
) 1000000000 GHz| ) 20.000000000 GHz
50, -50.0
[Start 30.0 MHz Stop 1.0000 GHz CF Step [Start 1.000 GHz CF Step|
[#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 97.000000 MHz| F#R: 0 MHz #VBW 3.0 MHz 1.900000000 GHz|
Auto Man) lAuto Man
18797 GHz 23.44 dBm
18170 4 GH 1663 dB
Freq Offset| = m Freq Offset|
| 0Hz| | 0He|
1 1
1 o 1 g
use status sc. sTaTus!
B Keysight Spectrum Analyzer - Swept SA =] B Keysight Spectrum Analyzer- Swept SA (==
[ r [sie ac T_senseant] [ ALIGNAUTO [08:58:28 PMAug 01,2023 R [s0@ Ac | I SENSEAINT] GNAUTO  [10:03:33 PMAug 01,2023
#Avg Type: Log-Pwr TRACE[1 2345 6 q Y #Avg Type: Log-Pwr TRACE[T 2345 6 q Y
Fast = Trig: Free Run : Trig: Free Run TYeE( M
Foontow ™ #Atten: 30dB oTlP NNNNN PRO:Fast Ty atten: 30dB oer|P NNNNN
etomect21 Wkr1 867.82 MHz||  AutoTune e omecta1 aB MKkr2 17.993 7 GHz|| ~ AutoTune
10 dB/div__Ref 40.00 dBm -22.77 dBm| 10 dBidiv__Ref 40.00 dBm -16.64 dBm)|
Log Log T
e Center Freq| 0. Center Freq|
2 515.000000 MHz 10 GHz
10 0
o StartFreq|f o B StartFreq(
10 1 30.000000 MHz| 100 —osssen] [ q GHe|
20, ‘ -200 2
E - b 300 = -
© Stop Freq| 00 Stop Freq|
1000000000 GHz| ) 20.000000000 GHz|
50, -50.0
[Start 30.0 MHz Stop 1.0000 GHz| CF Step| [Start 1.000 GHz Stop 20.000 GHz| CF Step
[iRes BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 97.000000 MHz| 1.900000000 GHz|
= Auto Man lAuto Man
N 3 867.82 MHz -22.77 dBm N T 1.909 5 GHz. 28.29 dBm
FreqOffset N f 17.9937 GHz. 16.64 dBm FreqOffset
| 0 Hz| L 0 He
1 1
1 - 1 o
usa status sc. sTaTus!
B Keysight Spectrum Analyzer - Swept SA [E==E [B Keysight Spectrum Analyzer - Swept SA Lo & )
I T — [ ALIGNAUTO [08:56:38 PM Aug 01,2023 R Ac | [ T senseant AIGNAUTO  [10:12:16PMAUG 01,2023 [~ |
#Avg Type: Log-Pwr TRACE[T 2345 6 Frequency #Avg Type: Log-Pwr TRAC 3456 quency
Fas Trig: Free Run TFast = Trig: FreeRun TYPE| M
Fosinow " #Atten: 3008 cerlP NNKN Foaniow ™ #Atten: 30dB oer|P NNNNN
ot Ofeot21 dB Mkr1 573.59 MHz| AutoTune ot Oeot21 B Mkr2 19.175 5 GHZ] Auto Tune
{9 gBidiv__Ref 40.00 dBm -23.27 dBm 1ogeid_Ref 40.00 dBm -16.74 dBm
. Center Freq|f 1 Center Freq|fl
2 515000000 MHz 10 GHz
10 0
o StartFreq o StartFreq|
o 30.000000 MHz, 100 1 GHz|
20, -200 ™
=) E 1
o Stop Freq|f 00 Stop Freq|ff
: 1000000000 GHz| ) 20.000000000 GHz|
50 500
[Start 30.0 MHz Stop 1.0000 GHz CF Step [Start 1.000 GHz Stop 20.000 GHz CF Step|
[#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 97.000000 MHz| FfRes BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts)| 1.900000000 GHz|
Auto Man lAuto Man
N t 57359 MHz -23.27 dBm N 1 19101 GHz 23.47 dBm
N f 191755 GH 16.74 dB;
Freq Offset| 2 m Freq Offset|
| 0Hz| | 0Hz|
il ]
1 - 1 -

e STATUS

sTATUS

CSE 2G1900 CH810 EGPRS 30M-1G

CSE 2G1900 CH810 EGPRS 1G-20G

Page: 36 of 65



Report No.: 2360754R-RFUSV22S-A P D E K RA

B8 Keysight Spectrum Analyzer - Swept SA == B3 Keysight Spectrum Analyzer - Swept SA l=te-
[_®r [s0e ac [_sensean] ALIGN AUTO _[03:19:57 AM Aug 01, 2023 RE Ac | SENSEANT [ AIGNAUTO  [03:01:26 AM Aug01, 2023
Trig: Free Run #Ava Type: RIS Y::iﬁwmwz T -~ ‘ Trig: Free Run FAve Typei RIS e —
Fosiniow * #Atten: 2008 DErT/ANNNNN Pogtow ™ #Atten: 20 4B oeTlA NNNN N
Auto Tune| Auto Tune|
Ref Offset 21 dB Mkr1 831.51 MHZ| Ref Offset21 dB Mkr2 17.302 1 GHZ]
{98l __Ref 30.00 dBm -41.79 dBm 19gBidn__Ref 30.00 dBm -35.48 dBm
» ] Center Freq|f > Py~ Center Freq|f|
10 515000000 MHz 10. GHz
0. o
0o StartFreq| 0o StartFreq|
no 30.000000 MHz| 20 1 GHz
00 1 300 62
400 ¢ 400 T m——————— o
500 [ [ 1 i [ i I Stop Freq|ff 500 - [ Stop Freq|f
| | | | | | | 1.000000000 GHz | 20000000000 GHz|
o — N N E \
[Start 30.0 MHz Stop 1.0000 GHz CF Step)| [Start 1.000 GHz Stop 20.000 GHz CF Step
[#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 97.000000 MHz| FfRes BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts} | 1.900000000 GHz|
| x ] Aute Man 10 [ vy | FUNCTION [ FUNCTION WIDTH Ul pute Man
N 831,51 MHz N 1.8531 GHz 17.23 dBm
N 17.3021 GH -35.48 dB;
Freq Offset| z m Freq Offset|
| 0Hz] | 0Hz|
1 ]
1 o 1 d
2 v < ; v
use sTaTus| sc. status
B8 Keysight Spectrum Analyzer - Swept SA == B3 Keysight Spectrum Analyzer - Swept SA =]
[/ [sie ac [ senseant] ALIGN AUTO _[03:19:27 AM Aug 01, 2023 R Ac | SENSEANT [ AIGNAUTO  [03:03:21 AM Aug01, 2023
#Avg Type: RMS TRACE| q Y #Avg Type: RMS TRACE] q Y
PNO: Fast GoJ 11ig: FreeRun o F'VDEFWZ o PNO:Fast O 1rig: FreeRun Yo Tpe IEERER
Fosiniow * #Atten: 2008 DErT/ANNNNN Poanitow > #Atten: 20 4B oEr]ANNNNN
Auto Tune Auto Tune
Ref Offset 21 dB Mkr1 886.87 MHzZ| Ref Offset 21 dB Mkr2 16.939 2 GHZ]
{9 gBidiu__Ref 30.00 dBm -41.66 dBm 19gBidn__Ref 30.00 dBm -35.42 dBm
1
2. roan] Center Freq|fl > “vo0 ] Center Freq|f
10 515000000 MHz 10. GHz
0. o
00 StartFreq| 100 StartFreq|
20 30.000000 MHz 200 5 1 GHz,
200 H 300 L
400 | 400 - L
0 7 ! ! i i 1 StopFreqll 00 - i StopFreqf
| | | | | | 1.000000000 GHz | 20.000000000 GHz,
> I [ I I I | N \
[Start 30.0 MHz Stop 1.0000 GHz CF Step| [Start 1.000 GHz Stop 20.000 GHz CF Step
[#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 97.000000 MHz| FfRes BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts)y | 1.900000000 GHz|
|Auto Man Auto Man
N t 886,87 MHz 41,66 dBm N f 1.879 1 GHz 17.59 dBm
N f 16.939 2 GH -35.42 dBi
Freq Offset| 2 m Freq Offset|
| 0 Hz| | 0Hz|
1 ]
1 - 1 -
usc sTaTus| sc. status
B Keysight Spectrum Analyzer - Swept SA (== B Keysight Spectrum Analyzer- Swept SA =]
[ w S0 ac T senseant] ALIGN AUTO _[03:18:47 A AugOL, 2023 R [0 ac | SENSEANT [ AIGNAUTO [03:04:21 AM Augo1, 2023
. #Avg Type: RMS Tceiza45 s Frequency e FreeR #Avg Type: RMS TRACE[1 23456 Frequency
PROT S g oeT|ANNNNN RO Tt & gatten: 2048 o=TIANNNNN
Auto Tune| Auto Tune|
Ref Offset21 dB Mkr1 889.78 MHZ| Ref Offset21 dB Mkr2 16.809 3 GHZ]
1L%g idiv__Ref 30.00 dBm -41.95 dBm| 1L%gsmlv Ref 30.00 dBm -35.09 dBm)|
1
o0 ] CenterFreq| > pEr— Center Freq|
0 515000000 MHz 10. GHz
0. oo
100 StartFreq| 100 StartFreq(f
20 30.000000 MHz 200 1 GHz|
200 1 300 62
400 {— .I -400 - - - N - -
00 s i i T i I T Stop Freq| 00 | Stop Freq|
| | 1.000000000 GHz| 20.000000000 GHz,
] A N R R I \
[Start 30.0 MHz Stop 1.0000 GHz| CF Step [Start 1.000 GHz Stop 20.000 GHz| CF Ste,
fiRes BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 97.000000 MHz| f#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts] 1.800000000 GHz|
| N S I R Aute Man [ v | FUNCTION | FUNCTIONWIDTH] __FUNCTIONVALUE | pute Man
N 3 889.78 MHz. 41,95 dBm N 1,906 9 GHz 16.93 dBm
FreqOffset N f 16.809 3 GHz -35.09 dBm FreqOffset
I 0 Hel L 0 Hz|
1 1
1 - 1 -
use sTaTus| sc. status

CSE B2 CH9538 RMC 30M-1G CSE B2 CH9538 RMC 1G-20G

Page: 37 of 65



Report No.: 2360754R-RFUSV22S-A

D DEKRA

B8 Keysight Spectrum Analyzer - Swept SA == B3 Keysight Spectrum Analyzer - Swept SA l=te-
[ ® [sa & [_sensean] ALIGN AUTO _[03:18:11 AM Aug 01, 2023 R [s00 Ac | [ AIGNAUTO  [03:05:45 AM Aug01, 2023
#Avg Type: RMS macz’Tz 3456 q y ] #Avg Type: RMS TRACE[1 2345 6 q y
- Trig: Free R TYPE| M WA : Trig:
Fontow " #htten: 2005 ANNNNN Feniton 4hten: 20 B oEr/ANNNNN
Auto Tune| Auto Tune|
Ref Offset 21 dB Mkr1 836.46 MHz| Ref Offset21 dB Mkr2 16.737 4 GHZ]
{98l __Ref 30.00 dBm -41.66 dBm 19gBisn_Ref 30.00 dBm -35.45 dBm
1
» ] Center Freq|f Py~ Center Freq|f|
10 515000000 MHz 9 GHz
0. o
0o StartFreq| 0o StartFreq|
no 30.000000 MHz| 20 1 GHz
200 300 42
¢ A4
-40.0 -40.0 -  —
500 [ Stop Freq|ff 500 Stop Freq|f
| 1.000000000 GHz| 18.000000000 GHz,
-60.0 ‘ -60.0
[Start 30.0 MHz Stop 1.0000 GHz CF Step)| [Start 1.000 GHz Stop 18.000 GHz CF Step
[#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 97.000000 MHz| FfRes BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts} | 1.700000000 GHz|
I a— pute Man 5 oo fute Man
N t 836.46 MHz 41,66 dBm N t 17129 GHz 14.85 dBm
N f 16.737 4 GH -365.45 dB;
Freq Offset| z m Freq Offset|
| 0Hz] | 0Hz|
1 ]
1 o 1 d
2 5 T = 3
use sTaTus| sc. status
B8 Keysight Spectrum Analyzer - Swept SA == B3 Keysight Spectrum Analyzer - Swept SA =]
[/ [sie ac [ senseant] ALIGN AUTO _[03:17:40 AM Aug 01, 2023 R [s00 Ac | NSEANT [ AIGNAUTO  [03:06:57 AM Aug01, 2023
#Avg Type: RMS mcE’Tz 3456 q y ] #Avg Type: RMS TRACE[1 2345 6 q y
Fas Trig: Free Run TIPE| M i Trig: Free Run
FCanon > #Atten: 20 4B ANNNNN PNO:FaSt To) yatten: 20 B oET|A NNNN N
ot Offeot21 dB Mkr1 957.84 MHZ| Auto Tune ot Oet21 B Mkr2 16.686 9 GHZ] AutoTune
{9 gBidiu__Ref 30.00 dBm -41.95 dBm 19gBidn__Ref 30.00 dBm -35.16 dBm
2. roan] Center Freq|fl 1 “vo0 ] Center Freq|f
10 515000000 MHz GHz
0. o
00 StartFreq| 100 StartFreq|
20 30.000000 MHz 200 1 GHz,
00 . E 42
¢ A
400 -40.0
00 T T T 1 - Stop Freq|fi 500 Stop Freq|f
| | | | | 1.000000000 GHz 18.000000000 GHz
500 [ [ [ 500
[Start 30.0 MHz Stop 1.0000 GHz CF Step| [Start 1.000 GHz Stop 18.000 GHz CF Step
[#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 97.000000 MHz| FfRes BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 ptsy | 1.700000000 GHz|
|Auto Man Auto Man
N t 957.84 MHz. 4195 dBm N f 17321 GHz 14.68 dBm
N f 16.686 9 GH -35.16 dBi
Freq Offset| 2 m Freq Offset|
| 0 Hz| | 0Hz|
1 ]
1 - 1 -
usc sTaTus| sc. status
B Keysight Spectrum Analyzer - Swept SA (== B Keysight Spectrum Analyzer- Swept SA =]
[ w S0 ac T_senseu ALIGN AUTO _[03:17:06 A AugOL, 2023 R [0 ac | SENSEANT [ ALIGNAUTO [03:08:00 AM Augo1, 2023
] #Avg Type: RMS TRACE[1 2345 6 Frequency #Avg Type: RMS TRACGE[1 2345 6 Frequency
PNOTFast T Trig: FreeRun TYPE| M NG Fast G Trig: Free Run |
IFGain:Low #Atten: 20 dB ANNNNN IFGain:Low #Atten: 20 dB DeTjA NNNNN
eromect21 Mkr1 87299 MHZ[  AutoTune et Omecta1 aB MKkr2 16,676 7 GHz|| ~ AuteTune
1L%g idiv__Ref 30.00 dBm -41.75 dBm| 1L%gsmlv Ref 30.00 dBm -35.75 dBm)|
1
2 o0 ] CenterFreq| pEr— Center Freq|
0 515000000 MHz [ GHz
0. oo
100 StartFreq| 100 StartFreq(f
20 30.000000 MHz 200 5 1 GHz|
&
00 .1 00 v
400 -400 1 - - v
00 . T 1 i i | 1 Stop Freq| 00f " Stop Freq|
| | | | | | 1.000000000 GHz| | 18.000000000 GHz,
1 | I |
Start 30.0 MHz Stop 1.0000 GHz| CF Step Start 1.000 GHz Stop 18.000 GHz| CF Ste|
[#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 97.000000 MHz| [#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) | 1700000000 GHz
| Auto Man = Auto Man
I A
N 3 872,99 MHz, 4176 dBm N 17531 GHz 14,98 dBm
FreqOffset N f 16.676 7 GHz 3575 dBm FreqOffset
0 Hel 0 Hz|

STATUS

sTaTUS

CSE B4 CH1513 RMC 30M-1G

CSE B4 CH1513 RMC 1G-18G

Page: 38 of 65



Report No.: 2360754R-RFUSV22S-A

D DEKRA

B8 Keysight Spectrum Analyzer - Swept SA == B3 Keysight Spectrum Analyzer - Swept SA l=te-
[ ® [sa & [_sensean] ALIGN AUTO _[03:16:33 AM Aug 01, 2023 R [s00 Ac | [ AIGNAUTO [03:08:40 AM Aug01, 2023
#Avg Type: RMS macz’Tz 3456 q y ] #Avg Type: RMS TRACE[1 2345 6 q y
- Trig: Free R TYPE| M WA : Trig:
Fontow " #htten: 2005 ANNNNN Feniton 4hten: 20 B oEr/ANNNNN
Auto Tune| Auto Tune|
Ref Offset 21 dB Mkr2 968.44 MHz| Ref Offset21 dB Mkr1 5.923 0 GHz|
{98l __Ref 30.00 dBm -42.00 dBm 1ogBisn__Ref 30.00 dBm -38.60 dBm
1
» ] Center Freq|f Py~ Center Freq|f|
10 515000000 MHz 5 GHz
0. o
0o StartFreq| 0o StartFreq|
no 30.000000 MHz| 20 1 GHz
300 300 1
2
-40.0 2> 4 -400 = < = ' e =
500 ; 1 - l Stop Freq|ff ol " [ Stop Freq|f
‘ ‘ ‘ ‘ 1.000000000 GHz ‘ 10.000000000 GHz
-60.0 ‘ ‘ ‘ l -60.0 ‘
[Start 30.0 MHz Stop 1.0000 GHz CF Step)| [Start 1.000 GHz Stop 10.000 GHz CF Step
[#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 97.000000 MHz| FfRes BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 900.000000 MHz|
S S—— pute Man I S S S N KU I fute Man
N T 827.21 MHz 19.04 dBm N t 5.923 0 GHz -38.60 dBm
N 3 968.44 MH 4200 dB
2 m Freq Offset| Freq Offset|
| 0Hz] | 0Hz|
1 ]
1 o 1 L
3 v < ; v
use sTaTus| sc. status
B8 Keysight Spectrum Analyzer - Swept SA == B3 Keysight Spectrum Analyzer - Swept SA =]
T [ senseant] ALIGN AUTO _[03:15:23 AM Aug 01, 2023 R [s00 Ac | NSEANT [ AIGNAUTO  [03:09:34 AM Aug01, 2023
#Avg Type: RMS mcE’Tz 3456 q y ] #Avg Type: RMS TRACE[1 2345 6 q y
Fas Trig: Free Run TIPE| M i Trig: Free Run
FCanon > #Atten: 20 4B ANNNNN PNO:FaSt To) yatten: 20 B oET|A NNNN N
ot Offeot21 dB Mkr2 909.98 MHZ| Auto Tune ot Oet21 B Mkr1 6,037 0 GHZ AutoTune
{9 gBidiu__Ref 30.00 dBm -41.96 dBm 19gBidn__Ref 30.00 dBm -38.42 dBm
1
2. < roan] Center Freq|fl “vo0 ] Center Freq|f
10 515000000 MHz GHz
0. o
00 StartFreq| 100 StartFreq|
20 30.000000 MHz 200 1 GHz,
300 — 300 1
2
400 -40.0 = ' s
w0 p i I T i StopFreqll 0 I i StopFreq|f
‘ ‘ ‘ ‘ ‘ 1.000000000 GHz ‘ ‘ 10.000000000 GHz
> I I I I I N | \
[Start 30.0 MHz Stop 1.0000 GHz CF Step| [Start 1.000 GHz Stop 10.000 GHz CF Step
[#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 97.000000 MHz| FfRes BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts)] 900.000000 MHz|
|Auto Man Auto Man
N 3 836.94 MHz 18.82 dBm N f 6.037 0 GHz -38.42 dBm
N 1 909.98 MH: 4196 dB
2 m Freq Offset| Freq Offset|
| 0 Hz| | 0Hz|
1 ]
1 - 1 -
usc sTaTus| sc. status
B Keysight Spectrum Analyzer - Swept SA (== B Keysight Spectrum Analyzer- Swept SA =]
[ w S0 ac T_senseu ALIGN AUTO _[03:13:55 A Aug 0L, 2023 R [0 ac | SENSEANT [ ALIGNAUTO [03:10:05 AM Augo1, 2023
] #Avg Type: RMS TRACE[1 2345 6 Frequency #Avg Type: RMS TRACGE[1 2345 6 Frequency
NO-Fast = Trig: Free Run TYPE| M PN Fast < Trig: Free Run |
\FGain:Low  #Atten: 20 dB ANNNNN N0 Fast 7 satten: 20 B DETIA NNNNN
eromect21 MKr2 983,61 MHZ|  AutoTune et Omecta1 aB Mkr1 6,063 4 GHz|| ~ AutoTune
1L%g idiv__Ref 30.00 dBm -42.01 dBm| 1L%gsmlv Ref 30.00 dBm -38.42 dBm)|
1
2 ¥ o0 ] CenterFreq| pEr— Center Freq|
0 515000000 MHz 5 GHz
0. oo
100 StartFreq| 100 StartFreq(f
20 T 30.000000 MHz| -200 1 GHz|
300 300 1
-40.0 - ‘ -400 ' ——
00 “ T T i - i | | Stop Freq| 00 | Stop Freq|
| | | | | | | 1.000000000 GHz| | 10.000000000 GHz,
\ I N N R N \
Start 30.0 MHz Stop 1.0000 GHz| CF Step Start 1.000 GHz Stop 10.000 GHz| CF Ste
[#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 97.000000 MHz| [#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 ptsf |  200.000000 MHz
| Auto Man uto Man
L x___ [ v _ I
N 3 845.48 MHz. 19,04 dBm 6.0634 GHz -38.42 dBm
N t 983,61 MHz, 4201 dBm FreqOffset FreqOffset
0 Hel 0 Hz|

STATUS

sTaTUS

CSE B5 CH4233 RMC 30M-1G
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Report No.: 2360754R-RFUSV22S-A

D DEKRA

Site :HY-CBB3
Condition :3m Horizontal
Mode :12G_GSMS!

Test BY  :Gavin Wu

Date: 2023-08-26

Site :HY-CB@3
Condition :3m  Vertical
Mode :2G_GSMB50_Link _CH128

Test BY  :Gavin by

Date: 2023-08-26

Line Limit Level

1 1672.888  -39.83 -13. -26.83  -26.75  -13.88  Peak
2 2509.200  -40.60 -13. -27.60  -28.91  -11.69  Peak
3 3345.600  -55.47 -13. 42,47 -26.13 -9.34  Peak
4 alg2.e00  -49.14 -13. -36.14  -43.24 5.9 Peak
5 5018.400  -48.08  -13. -35.88  -46.35 -1.73 Peak
6 5854.888  -51.18 -13 -38.18  -52.87 0.97  Peak

Note:

1. Level - Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor

3. Over Limit = Level - Limit Line

4. hux Factor = Convert E (dBuvm) to EIRP (dBm)

107 + 201og(3) - 104.8 = 11.8 dB
5. The other emission levels were very low against the limit.
6. The emission under 1GHz was not included since the emission levels

are very low against the limit.

Level (dBm) Level (dBm)
12| FCC_Part22&24 12.5] FCC_Part22824
250 254
2 1 2
-37.5| T -37.5|
n
500 5 g 50.0) 4 5 L
3 3
25 625
750 750
-87.5| -87.5|
o 1000 2600. 4200. 5800. 7400, 9000 - 1000 2600. 1200. 5800. 7400. 9000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Fregquency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dém dBm a8 dBm a8 MHz dBm dBn a8 dBn B
1 1648.400  -46.61 -13.80  -27.61  -27.42  -13.19  Peak 1 1648.480  -34.39 -13.00  -21.39 2128 -13.19  Peak
2 2472.680  -34.78 -13.80  -21.78  -23.12  -11.66  Peak 2 2472600  -35.44 -13.00  -22.44  -23.78  -11.66  Peak
3 3296.88  -59.39 -13.80  -46.39  -49.78 -9.61  Peak 3 3296.890  -59.51 -13.00  -46.51  -49.99 -9.61  Peak
4 4121.e0  -48.44 -13.00  -35.44  -42.52 592 Peak 4 4121.e0¢  -51.40 -13.00  -38.40  -45.48 5,92 Peak
5 4945.200  -52.55 -13.80  -39.55  -58.62 -1.93  Peak 5 4945.200  -53.16 -13.00  -40.16  -51.23 -1.93  Peak
6  5769.400  -49.65 -13.80  -36.85  -49.74 0.69  Peak 6  5769.480  -49.76 -13.00  -36.76  -50.45 0.69  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. Aux Factor = Convert € (dBuVm) to EIRP (dBm) 4. Aux Factor = Convert E (dBuVm) to EIRP (dBm)
= 107 + 201og(3) - 104.8 = 11.8 B = 107 + 2010g(3) - 104.8 = 11.8 B
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
6. The emission under 1GHz was not included since the emission levels 6. The emission under 1GHz was not included since the emission levels
are very low against the limit. are very low against the limit.
Site :HY-CBR3 Site :HY-C803
Condition :3m  Horizontal Condition :3m  Vertical
Mode :26_GSMB50_Link_CH189 Mode :26_GSMBS0_Link CH189
Test BY  :Gavin Wu Test BY  :Gavin Wu
Level (dBm) Date: 2023-08-26 Level (dBm) Date: 2023-08-26
_12.5| FCC_Part22&24 125 FCC_Part22824
259 25
75 1 2 37.5 1 2
4 5
500 6 50.0 4 P 6
3 E
-62.5| -62.5|
759 5.4
475 875
1000 2600. 4200 5800, 7400 9000 oo 2600 4200, 5800. 7400, 9000
Frequency (MHz) Freauency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark

Line Limit Level

1 1672.800 -38.23  -13.00 -25.23 -25.15 -13.08 Peak

2 2509.200 -38.68 -13.e00 -25.68 -26.99 -11.69 Peak

3 3345.600 -56.68 -13.08  -43.63 -47.34 -9.34  Peak

4 4182.e00 -49.91 -13.8@  -36.91 -44.01 -5.90  Peak

5 5018.400 -49.26  -13.08  -36.20 -47.47 -1.73  Peak

6 5854.800 -50.65 -13.08 -37.65 -51.62 8.97 Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor

3. Over Limit = Level - Limit Line

4. Aux Factor = Convert E (dBuVm) to EIRP (dBm)

= 187 + 20log(3) - 104.8 = 11.8 dB

5. The other emission levels were very low against the limit.

6. The emission under 1GHz was not included since the emission levels
are very low against the limit.
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Report No.: 2360754R-RFUSV22S-A

D DEKRA

Site :HY-CBB3
Condition :3m Horizontal
Mode

Test BY  :Gavin Wu

Date: 2023-08-26

Site :HY-CB@3
Condition :3m  Vertical
Mode :2G_GSM850_Link _CH251

Test BY  :Gavin by

Date: 2023-08-26

1 3700.400  -45.48 -13.80  -32.48  -38.50 -6.98  Peak
2 5550.60@  -45.58 -13.80  -32.58  -45.20 -0.38  Peak
3 7400.808  -32.06 -13.80  -19.06  -37.18 5.12  Peak
Note:
1. Level - Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor + Aux Factor
3. Over Limit - Level - Limit Line
4. Aux Factor - Convert E (dBuvm) to EIRP (dBm)
107 + 201log(3) - 104.8 = 11.8 dB
5. The other emission levels were very low against the limit.
6. The emission under 1GHz was not included since the emission levels

are very low against the limit.

Level (dBm) Level (dBm)
128 FCC_Par22a24 24 FCC_Part22824
250 250
375 1 2 315 . 2
5 5
500 3 f H 50.0 3 1 s
25 2.5
50 750
7.5 875
000 2600 4200 5800. 7400 9000 Moo 2600 200. 5800 7400. 9000
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit Qver Read Factor Remark No. Fregquency Level Limit QOver Read Factor Remark
Line Limit Level Line  Limit Level
MHz dBm d6m a8 dBm a8 Mz d6m aBn a8 dBm a8
1 1697.608 -48.85 -13.00 -27.85 -27.74 -13.11 Peak 1 1697.660 -43.33 -13.00 -30.33 -38.22 -13.11 Peak
2 2546.408 -48.51 -13.00 -27.51 -29.01 -11.58 Peak 2 2546.400 -39.57 -13.00 -26.57 -28.07 -11.58 Peak
3 3395.200 -53.24 -13.e0 -48.24 -44.1@ -9.14 Peak 3 3395.200 -54.08 -13.00 -41.00 -44.86 -9.14 Peak
4 4244.000 -58.08 -13.00 -37.08 -44.23 -5.85 Peak 4 4244000 -50.64 -13.00 -37.64 -44.79 -5.85 Peak
5 5092.880  -47.58 -13.80  -34.58  -45.75 -1.83  Peak 5 5092.880  -48.28 -13.88  -35.28  -06.45 11.83 Peak
6  5941.660  -49.22 -13.80  -36.22  -50.02 0.8  Peak 6 5941.680  -56.32 -13.e0  -37.32  -51.12 8.80  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor
3. Over Limit Level - Limit Line 3. Over Limit Level - Limit Line
4. Aux Factor = Convert E (dBuVm) to EIRP (dBm) 4. Rux Factor = Convert E (dBuVm) to EIRP (dBm)
= 107 + 2010g(3) - 104.8 = 11.8 dB = 167 + 20l0g(3) - 104.8 = 11.8 dB
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
6. The emission under 1GHz was not included since the emission levels 6. The emission under 1GHz was not included since the emission levels
are very low against the limit. are very low against the limit.
site :HY-CBO3 site :HY-CBO3
Condition :3m  Horizontal Condition :3m  Vertical
Mode :26_GSM1900_Link_CH512 Mode :26_GSM190@_Link_CHS512
Test BY :Gavin Wu Test BY :Gavin Wu
Level (4Bm) Date: 2023-08-26 Level (dBm) Date: 2023-08-26
125 FCC_Par22824 125 FCC_Part22824
250 250
3
3
374 3.5
1 2 ! 2
500 504
525 2.5
50 50
7.5 875
1000 4500, 8200 11800. 15400 13000 T 600 8200. 11800 15400 19000
Frequency (MHz) Freauency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level Line  Limit Level

1 3700.400 -44.98 -13.00 -31.98 -38.00 -6.98 Peak

2 5550.600 -45.04 -13.00 -32.04 -44.59 -0.45 Peak

3 7400.800 -36.61 -13.0¢  -23.01 -41.13 5.12  Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor

3. Over Limit = Level - Limit Line

4. Aux Factor = Convert E (dBuvm) to EIRP (dBm)

187 + 20log(3) - 104.3 = 11.8 a8

5. The other emission levels were very low against the limit.

6. The emission under 1GHz was not included since the emission levels
are very low against the limit.
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Report No.: 2360754R-RFUSV22S-A

D DEKRA

Site :HY-CBO3

Condition :3m  Horizontal

Mode :2G_GSM1908_Link CHe61

Test BY  :Gavin Wu

Lovel (4Bm) Date: 2023-08-26
12| FCC_Part22&24
250

3
-37.5|
1 2
-50.0
-625|
750
-87.5|
b 1000 4600. 8200. 11800. 15400. 19000
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level
MHz dBn dsm a8 B a8

1 3760.60  -42.97 -13.60  -29.97  -36.50 -6.47  Peak
2 5640.600  -46.01 -13.60  -33.01  -45.91 -0.10  Peak
3 7528.800  -34.35 -13.80  -21.35  -39.21 4.86  Peak
Note:

. Level = Read Level + Factor
. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor
. Over Limit = Level - Limit Line
. Aux Factor = Convert E (dBuVm) to EIRP (dBm)
- 107 + 20log(3) - 104.8 - 11.8 dB

pwe

1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor
3. Over Limit = Level - Limit Line
4. Aux Factor = Convert E (dBuVm) to EIRP (dBm)
- 107 + 20log(3) - 104.8 - 11.8 dB
5. The other emission levels were very low against the limit.

Site :HY-(B@3
Condition :3m Vertical
Mode :2G_GSM198@_Link CH661
Test BY  :Gavin by
| evel (dBm). Date: 2023-08-26
125 FCC_Part22&24
-25.0)
3
37,5 3 .
-50.0)
62.5]
75.0)
87,5
“o0o 4600 200. 11800. 15400 19000
Frequency (MHz)
No Fregquency Level Limit QOver Read Factor Remark
Line Limit Level
MHz dBm dBm dB dBm dB
1 3760 .000 -43.31 -13.e@ -30.31 -36.84 -6.47 Peak
2 5640.000 -44.72  -13.e00 -31.72 -44.62 -0.10 Peak
3 7520.000 -35.42  -13.00 -22.42 -40.28 4.86 Peak
Note:

are very low against the limit.

5. The other emission levels were very low against the limit.
6. The emission under 1GHz was not included since the emission levels 6. The emission under 1GHz was not included since the emission levels
are very low against the limit. are very low against the limit.
site :HY-CBO3 site :HY-CBO3
Condition :3m  Horizontal Condition :3m  Vertical
Mode :26_GSM1900_Link_CHB10 Mode :26_GSM190@_Link_CH1@
Test BY :Gavin Wu Test BY  :Gavin Wu
Level (4Bm) Date: 2023-08-26 Level (dBm) Date: 2023-08-26
_12.5| FCC_Part22&24 125 FCC_Part22824
259 2 25
3
375 1 . 3.5 1
2 2
-50.0 -50.0|
-62.5| -62.5|
50 50
7.5 875
1000 4500, 8200 11800. 15400 13000 T 600 8200. 11800 15400 19000
Frequency (MHz) Freauency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level Line  Limit Level
Mz dBm dBm dBm 8
1 3819.660  -39.9 -13.60  -26.98  -33.77 -6.13  Peak 1 3819.660  -37.49 -13.00  -24.49  -31.36 -6.13  Peak
2 5729.400  -47.98 -13.60  -34.98  -48.44 0.46  Peak 2 5729.400  -48.89 -13.00  -35.89  -49.35 0.46  Peak
3 7639.280  -25.63 -13.89  -12.63  -30.18 4.56  Peak 3 7839.280  -33.19 -13.88  -20.19  -37.79 1.60  Peak
4 9s49.900  -44.67 -13.00  -31.67  -50.80 6.13  Peak
Note:
Note: 1. Level = Read Level + Factor
1. Level = Read Level + Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor 3. Over Limit = Level - Limit Line
3. Over Limit - Level - Limit Line 4. Aux Factor = Convert E (dBuVm) to EIRP (dBm)
4. Aux Factor = Convert E (dBuVm) to EIRP (dBm) 107 + 2010g(3) - 104.8 = 11.8 dB
= 107 + 2010g(3) - 104.8 = 11.8 dB 5. The other emission levels were very low against the limit.
5. The other emission levels were very low against the limit. 6. The emission under 1GHz was not included since the emission levels
6. The emission under 1GHz was not included since the emission levels are very low against the limit.
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Report No.: 2360754R-RFUSV22S-A

D DEKRA

1 140.580  -65.21 -13 52,21 -50.26  -14.95  Peak
2 17e.65  -61.80 -13 -48.80  -47.35  -14.45  Peak
3 233708 -67.54 -13 -54.54  -51.24  -16.30  Peak
4 295788 -63.12 -13 -50.12  -49.16  -13.96  Peak
5 327.79%  -60.96 -13 -47.96  -48.88  -12.88  Peak
6 450.980  -69.73 -13 -56.73  -60.90 -9.73 Peak

Note:

1. Level - Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor

3. Over Limit = Level - Limit Line

4. hux Factor = Convert E (dBuvm) to EIRP (dBm)

107 + 201og(3) - 104.8 = 11.8 dB
5. The other emission levels were very low against the limit.
6. The emission under 1GHz was not included since the emission levels

are very low against the limit.

AU e wN e

Note:

4. Aux

5. The
6. The
are

Site :HY-CBO3 Site :HY-CB@3
Condition :3m  Horizontal Condition :3m  Vertical
Mode :2G_GSM850_Link CHL28 Mode :2G_GSMB50_Link _CH128
Test BY :Peter Test BY :Peter
L evel (dBm) Date: 2023-08-28 Level (dBm) Date: 2023.08-28
12| FCC_Part22&24 12.5] FCC_Part22824
250 250
-37.5| -37.5|
-50.0 -50.0|
5
625 2t 62.5]
[ 23 N 5 6
750 750
-87.5| -87.5|
b 30 224. 418, 612. B06. 1000 - 30 224. 418, 612. 806. 1000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBn dsm a8 B a8 MHz dsm dBn B dsm a8
1 140.580  -66.95 -13.80  -53.95  -52.80  -14.95  Peak 1 34.858  -72.56 -13.08  -59.56  -57.21  -15.35  Peak
2 170.656  -65.89 -13.80  -52.09  -50.64  -14.45  Peak 2 140.580  -71.62 -13.00  -58.82  -56.67  -14.95  Peak
3 233.788  -64.99 -13.8@  -51.99  -48.69  -16.30  Peak 3 170.650  -69.26 -13.80  -56.26  -54.81  -14.45  Peak
4 296750 -62.68 -13.@0  -49.68  -48.73  -13.95  Peak 4 326.820  -72.48 -13.00  -59.48  -59.56  -12.92  Peak
5 326.820  -60.34 -13.80  -47.34  -47.42  -12.92  Peak 5 480.680  -71.85 -13.00  -58.85  -62.73 -9.12  Peak
6  450.989  -70.05 -13.60  -57.05  -60.32 2973 Peak 6 672.140  -70.83 -13.80  -57.83  -65.44 -5.39  Peak
Note: Note:
1. Level - Read Level + Factor 1. Level - Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor + Aux Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor + Aux Factor
3. Over Limit - Level - Limit Line 3. Over Limit - Level - Limit Line
4. Aux Factor = Convert E (dBuVm) to EIRP (dBm) 4. Aux Factor = Convert E (dBuVm) to EIRP (dBm)
= 107 + 201l0g(3) - 104.8 = 11.8 dB = 167 + 2010g(3) - 104.8 = 11.8 dB
5. The other emission levels were very low against the Limit. 5. The other emission levels were very low against the limit.
6. The emission under 1GHz was not included since the emission levels 6. The emission under 1GHz was not included since the emission levels
are very low against the limit. are very low against the limit.
Site :HY-CBO3 sSite :HY-CBO3
Condition :3m  Horizontal Condition :3m  Vertical
Mode :2G_GSMBS0_Link _CHL89 Mode :26_GSMBS@_Link_CH189
Test BY :Peter Test BY :Peter
Level (dBm) Date: 2023-08-28 Level (dBm) Date: 2023-08-28
_12.5| FCC_Part22&24 125 FCC_Part22824
250 250
37| 37.5|
-50.0 -50.0|
5
52| T - 25| 3
6 1 2 [
750 750
75| 875
) 224, 418, 612 806 1000 "0 224, 418 612 806. 1000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level

34.850 -72.35 -13.e@ -59.35 -57.08 -15.35 Peak
140.580 -69.58 -13.e00 -56.58 -54.63 -14.95 Peak
179.650 -67.31 -13.08  -54.31 -52.86 -14.45  Peak
296.750 -71.87 -13.e8  -58.87 -57.92 -13.95  Peak
326.820 -76.94 -13.8@  -57.94  -58.02 -12.92  Peak
480 .080 -71.82  -13.00 -58.82 -61.98 -9.12 Peak

1. Level = Read Level + Factor
2. Factor
3. Over Limit

Antenna Factor + Cable Loss - Preamp Factor + Aux Factor
Level - Limit Line

Factor = Convert E (dBuVm) to EIRP (dBm)
= 187 + 20log(3) - 104.8 = 11.8 dB
other emission levels were very low against the limit.

enission under 16Hz was not included since the emission levels
very low against the limit.
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Report No.: 2360754R-RFUSV22S-A

D DEKRA

1 140.580  -65.88 -13 -52.88  -50.85  -14.95  Peak
2 170.650  -63.43 -13 -50.43  -48.98  -14.45  Peak
3 233.708  -66.87 -13 -53.07  -49.77  -16.30  Peak
4 296758 -62.35 -13 -49.35  -48.48  -13.95  Peak
5 326.820  -60.64 -13 -47.64  -47.72 1292 Peak
6 388.908  -78.82 -13 -57.82  -59.34  -11.48  Peak

Note:

1. Level - Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor

3. Over Limit = Level - Limit Line

4. hux Factor = Convert E (dBuvm) to EIRP (dBm)

107 + 201og(3) - 104.8 = 11.8 dB
5. The other emission levels were very low against the limit.
6. The emission under 1GHz was not included since the emission levels

are very low against the limit.

AR WL e

Note:
1. Lew
2. Fac
3. Ove
4. Aux

5. The
6. The
are

Site :HY-CBO3 site :HY-CBO3
Condition :3m  Horizontal Condition :3m  Vertical
Mode 126_GSMB50_Link_CH251 Mode :26_GSMB5@_Link_CH251
Test BY :Peter Test BY :Peter
Level (dBm) Date: 2023-08-28 Level (dBm) Date: 2023-08-28
12| FCC_Part22&24 12.5] FCC_Part22824
250 250
-37.5| -37.5|
-50.0 -50.0|
5
625  r 4 - 2.5 2 .
1 3 f 5
50 59
-87.5| -87.5|
o 30 224. 418, 612. 806. 1000 - 30 224. 418 612. 806. 1000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line  Limit  Level
MHz dBm d6m a8 dBm a8 Mz d6m aBn a8 dBm a8
1 148.589  -68.98 -13.60  -55.98  -54.03  -14.95  Peak 1 148.580  -70.13 -13.0  -57.13  -55.18  -14.95  Peak
2 171.620  -64.92 -13.60  -51.92  -56.49  -14.43  Peak 2 178.650  -68.11 -13.00 -53.66  -14.45  Peak
3 232.739  -64.59 -13.60  -51.59  -48.19  -16.40  Peak 3 295.780  -73.79 -13.00  -66.79  -59.83  -13.96  Peak
4 296750 -62.39 -13.00  -49.39  -48.44  -13.95  Peak 4 326.820  -71.56 -13.00  -58.56  -58.64  -12.92  Peak
S 326.820  -66.85 -13.60  -47.85  -47.93  -12.92  Peak 5 1se.e80  -70.72 -13.00  -57.72  -61.68  -9.12  Peak
6  357.860  -69.19 -13.80  -56.19  -56.50  -12.69  Peak 6  672.140  -69.86 -13.00  -56.86  -63.67  -5.39  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor
3. Over Limit - Level - Limit Line 3. Over Limit - Level - Limit Line
4. Aux Factor = Convert E (dBuVm) to EIRP (dBm) 4. Rux Factor = Convert E (dBuVm) to EIRP (dBm)
= 107 + 2010g(3) - 104.8 = 11.8 dB = 167 + 20l0g(3) - 104.8 = 11.8 dB
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
6. The emission under 1GHz was not included since the emission levels 6. The emission under 1GHz was not included since the emission levels
are very low against the limit. are very low against the limit.
site :HY-CBO3 site :HY-CBO3
Condition :3m  Horizontal Condition :3m  Vertical
Mode :26_GSM1900_Link_CH512 Mode :26_GSM190@_Link_CH512
Test BY :Peter Test BY :Peter
Level (4Bm) Date: 2023-08-28 Level (dBm) Date: 2023-08-28
_12.5| FCC_Part22&24 125 FCC_Part22824
250 250
374 3.5
-50.0 -50.0|
5
625| 12, 62.5| 5
6 1 A 5 6
750 5.0 2
7.5 875
30 224, 418, 612 806, 1000 ") 228, 418 612 806. 1000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line  Limit  Level

140.580 -71.42  -13.e@ -58.42 -56.47 -14.95 Peak
171.6020 -67.47  -13.00 -54.47 -53.04 -14.43 Peak
296.750 -74.91 -13.e8  -61.91 -68.96 -13.95  Peak
327.790 -74.15  -13.e8  -61.15 -61.27 -12.88  Peak
480.080 -71.33 -13.88  -58.33 -62.21 -9.12  Peak
672.148 -69.73  -13.00 -56.73 -64.34 -5.39 Peak

el = Read Level + Factor
tor Antenna Factor + Cable Loss - Preamp Factor + Aux Factor
r Limit Level - Limit Line

Factor = Convert E (dBuVm) to EIRP (dBm)

= 187 + 20log(3) - 104.8 = 11.8 dB

other emission levels were very low against the limit.
enission under 16Hz was not included since the emission levels
very low against the limit.
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1 170.65  -65.4 -13.80  -52.84  -50.59  -14.45  Peak
2 216.240  -72.67 -13.80  -59.67  -54.76  -17.91  Peak
3 264.748  -67.56 -13.80  -54.56  -52.33  -15.23  Peak
4 32779  -61.34 -13.00  -48.34  -48.46  -12.88  Peak
5 343318 -74.56 -13.8  -61.56  -61.83  -12.73  Peak
6 388.900  -72.77 -13.80  -59.77  -61.29  -11.48  Peak

Note:

1. Level - Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor

3. Over Limit = Level - Limit Line

4. hux Factor = Convert E (dBuvm) to EIRP (dBm)

107 + 201og(3) - 104.8 = 11.8 dB
5. The other emission levels were very low against the limit.
6. The emission under 1GHz was not included since the emission levels

are very low against the limit.

Site :HY-CBO3 Site :HY-CB@3
Condition :3m  Horizontal Condition :3m  Vertical
Mode :2G_GSM1908_Link CHe61 Mode :2G_GSM190@_Link CHE61
Test BY :Peter Test BY :Peter
Lovel (4Bm) Date: 2023-08-28 Level (dBm) Date: 2023.08-28
12| FCC_Part22&24 12.5] FCC_Part22824
250 250
-37.5| -37.5|
-50.0 -50.0|
i
25 1 b3 625 2
5 3 5
[
750 7500 1 3 4
-87.5| -87.5|
b 30 224. 418, 612. B06. 1000 - 30 224. 418, 612. 806. 1000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBn dsm a8 B a8 MHz dsm dBn B dsm a8
1 171.620  -63.87 -13.80  -50.87  -48.64  -14.43  Peak 1 63.956  -77.98 -13.08  -64.99  -62.19  -15.71  Peak
2 233.788  -66.14 -13.6@  -53.14  -49.84  -16.30  Peak 2 170.650  -67.63 -13.80  -54.63  -53.18  -14.45  Peak
3 296.758  -63.54 -13.8@  -50.54  -49.59  -13.95  Peak 3 233.760  -76.43 -13.00  -63.43  -60.13  -16.30  Peak
4 326.820  -61.88 -13.00  -48.08  -48.16  -12.92  Peak 4 327.790  -74.64 -13.00  -61.64  -61.76  -12.88  Peak
5 388.998  -71.41 -13.80  -58.41  -59.93  -11.48  Peak 5 480.e80  -71.38 -13.00  -58.30  -62.18 -9.12  Peak
6 450.980  -71.48 -13.80  -58.48  -61.75 2973 Peak 6 604.240  -73.28 -13.00  -60.28  -67.02 -6.26  Peak
Note: Note:
1. Level - Read Level + Factor 1. Level - Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor + Aux Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor + Aux Factor
3. Over Limit - Level - Limit Line 3. Over Limit - Level - Limit Line
4. Aux Factor = Convert E (dBuVm) to EIRP (dBm) 4. Aux Factor = Convert E (dBuVm) to EIRP (dBm)
= 107 + 201l0g(3) - 104.8 = 11.8 dB = 167 + 2010g(3) - 104.8 = 11.8 dB
5. The other emission levels were very low against the Limit. 5. The other emission levels were very low against the limit.
6. The emission under 1GHz was not included since the emission levels 6. The emission under 1GHz was not included since the emission levels
are very low against the limit. are very low against the limit.
Site :HY-CBO3 sSite :HY-CBO3
Condition :3m  Horizontal Condition :3m  Vertical
Mode :2G_GSM1998_Link_CHB10 Mode :26_GSM1900_Link CHB1e
Test BY :Peter Test BY :Peter
Level (4Bm) Date: 2023-08-28 Level (dBm) Date: 2023-08-28
_12.5| FCC_Part22&24 125 FCC_Part22824
250 250
37| 37.5|
-50.0 -50.0|
-62.5| 1 3 i -62.5|
1 4 8
2 3 2
750 ? 750 3 7
75| 875
) 224, 418, 612 806 1000 "0 224, 418 612 806. 1000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level

1 140.580 -70.82 -13.e0 -57.82 -55.87 -14.95 Peak
2 296.750 -73.17  -13.e0 -60.17 -59.22 -13.95 Peak
3 442.250 -74.68 -13.88  -61.63 -64.64  -18.04  Peak
4 480.080 -71.59 -13.8@  -58.59 -62.47 -9.12  Peak
5 547.980 -74.22  -13.08  -61.22 -66.34 -7.88  Peak
6 672.148 -70.88  -13.00 -57.808 -65.41 -5.39 Peak

Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor
3. Over Limit = Level - Limit Line
4. Aux Factor = Convert E (dBuVm) to EIRP (dBm)
= 187 + 20log(3) - 104.8 = 11.8 dB
5. The other emission levels were very low against the limit.
6. The emission under 1GHz was not included since the emission levels

are very low against the limit.
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1 3760.008 -58.91 -13.e0 -45.91 -52.44 -6.47 Peak
2 56490.000 -55.51  -13.e0 -42.51 -55.41 -0.19 Peak
Note:

. Level = Read Level + Factor
. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor
. Over Limit = Level - Limit Line
. Aux Factor = Convert E (dBuVm) to EIRP (dBm)
- 107 + 20log(3) - 104.8 - 11.8 8B

. The other emission levels were very low against the limit.
. The emission under 1GHz was not included since the emission levels

are very low against the limit.

pPuwpe

o w

Site :HY-CBe3 Site :HY-CB03
Condition :3m  Horizontal Condition :3m  Vertical
Mode :3G_WCDMAB2_Link_CH9262 Mode :3G_WCDMAB2_Link_CH9262
Test BY :Gavin Wu Test BY :Gavin Wu
Level (dBm) Date: 2023-08-26 Level (dBm) Date: 2023-08-26
12| FCC_Part22&24 12.5] FCC_Part22824
-25.0 -25.0
-37.5| -37.5|
-50.0 | 2 -50.0| 1 2
-62.5| -62.5|
-75.0 -75.0
-87.5| -87.5|
o 1000 4600. 8200. 11800 15400. 19000 - 1000 4600. 200. 11800 15400. 19000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Fregquency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBm dBm dB dBm dB MHz dBm dBm dB dBm dB
1 3704.888  -58.33 -13.80  -45.33  -51.41 -6.92  Peak 1 37e4.880  -55.91 -13.00  -42.91  -48.99 -6.92  Peak
2 5557.280  -55.86 -13.80  -42.86  -55.54 -0.32  Peak 2 5557.200  -55.43 -13.00  -42.43  -55.11 -8.32  Peak
Note: Note:
1. Level Read Level + Factor 1. Level Read Level + Factor
2. Factor Antenna Factor + Cable Loss - Preamp Factor + Aux Factor 2. Factor Antenna Factor + Cable Loss - Preamp Factor + Aux Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. Aux Factor = Convert E (dBuVm) to EIRP (dBm) 4. Aux Factor = Convert E (dBuVim) to EIRP (dBm)
107 + 201og(3) - 104.8 = 11.8 dB 107 + 201og(3) - 104.8 - 11.8 dB
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
6. The emission under 1GHz was not included since the emission levels 6. The emission under 1GHz was not included since the emission levels
are very low against the limit. are very low against the limit.
Site tHY-CB@3 Site :HY-CB@3
Condition :3m Horizontal Condition :3m Vertical
Mode :3G_WCDMAB2_Link_CH9480 Mode :3G_WCDMAB2_Link_CH9408
Test BY  :Gavin Wu Test BY  :Gavin Wu
Level (dBm) Date: 2023-08-26 Level (dBm) Date: 2023-08-26
_12.5| FCC_Part22&24 125 FCC_Part22824
-25.0 -25.0
-37.5| -37.5|
-50.0 -50.0|
p 2 1 2
-62.5| -62.5|
-75.0 -75.0
-87.5| -87.5|
1000 4600. 8200. 11800. 15400. 13000 - 1000 4600. 8200. 11800. 15400, 19000
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark No Frequency Level Limit Over Read Factor Remark
Line Limit Level i

1 3766.800  -57.53 -13.00  -44.53  -51.86 -6.47  Peak
2 564.000  -55.49 -13.00  -42.49  -55.39 -0.10  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor
3. Over Limit = Level - Limit Line
4. Aux Factor = Convert E (dBuVm) to EIRP (dBm)
- 107 + 20log(3) - 104.8 - 11.8 dB
5. The other emission levels were very low against the limit.
6. The emission under 1GHz was not included since the emission levels

are very low against the limit.
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1 3424.808 -68.20  -13.60 -47.28 -51.16 -9.04 Peak
2 5137.200 -54.95 -13.00 -41.95 -53.22 -1.73 Peak
Note:

. Level = Read Level + Factor
. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor
. Over Limit = Level - Limit Line
. Aux Factor = Convert E (dBuVm) to EIRP (dBm)
- 107 + 20log(3) - 104.8 - 11.8 8B

. The other emission levels were very low against the limit.
. The emission under 1GHz was not included since the emission levels

are very low against the limit.

pPuwpe

o w

Site :HY-CBe3 Site :HY-CB03
Condition :3m  Horizontal Condition :3m  Vertical
Mode :3G_WCDMAB2_Link_CH9538 Mode :3G_WCDMAB2_Link_CH9538
Test BY :Gavin Wu Test BY :Gavin Wu
Level (dBm) Date: 2023-08-26 Level (dBm) Date: 2023-08-26
12| FCC_Part22&24 12.5] FCC_Part22824
-25.0 -25.0
-37.5| -37.5|
-50.0 -50.0|
1 2 4 2
-62.5| -62.5|
-75.0 -75.0
-87.5| -87.5|
o 1000 4600. 8200. 11800 15400. 19000 - 1000 4600. 200. 11800 15400. 19000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Fregquency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBm dBm dB dBm dB MHz dBm dBm dB dBm dB
1 3815.200  -58.71 -13.80  -45.71  -52.57 -6.14  Peak 1 3815.200  -59.69 -13.00  -46.69  -52.95 -6.14  Peak
2 5722.880  -56.71 -13.80  -43.71  -57.12 0.41  Peak 2 5722.890  -56.91 -13.0  -43.91  -57.32 8.41  Peak
Note: Note:
1. Level Read Level + Factor 1. Level Read Level + Factor
2. Factor Antenna Factor + Cable Loss - Preamp Factor + Aux Factor 2. Factor Antenna Factor + Cable Loss - Preamp Factor + Aux Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. Aux Factor = Convert E (dBuVm) to EIRP (dBm) 4. Aux Factor = Convert E (dBuVim) to EIRP (dBm)
107 + 201og(3) - 104.8 = 11.8 dB 107 + 201og(3) - 104.8 - 11.8 dB
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
6. The emission under 1GHz was not included since the emission levels 6. The emission under 1GHz was not included since the emission levels
are very low against the limit. are very low against the limit.
Site tHY-CB@3 Site :HY-CB@3
Condition :3m Horizontal Condition :3m Vertical
Mode :3G_WCDMAB4_Link_CH1312 Mode :3G_WCDMABA_Link_CH1312
Test BY  :Gavin Wu Test BY  :Gavin Wu
Level (dBm) Date: 2023-08-26 Level (dBm) Date: 2023-08-26
_12.5| FCC_Part22&24 125 FCC_Part22824
-25.0 -25.0
-37.5| -37.5|
50,0 7 50.0 2
1 1
-62.5| -62.5|
-75.0 -75.0
-87.5| -87.5|
1000 4600. 8200. 11800. 15400. 13000 - 1000 4600. 8200. 11800. 15400, 19000
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark No Frequency Level Limit Over Read Factor Remark
Line Limit Level i

1 3424.800  -59.57 -13.00  -46.57  -50.53 -9.84  Peak
2 5137.200 5436 -13.00  -41.36  -52.63 -1.73 Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor
3. Over Limit = Level - Limit Line
4. Aux Factor = Convert E (dBuVm) to EIRP (dBm)
- 107 + 20log(3) - 104.8 - 11.8 dB
5. The other emission levels were very low against the limit.
6. The emission under 1GHz was not included since the emission levels

are very low against the limit.
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Site :HY-CBB3
Condition :3m Horizontal
Mode :3G_WCDMABA_Link CH1413

Test BY  :Gavin Wu

Date: 2023-08-26

Level (dBm)
12| FCC_Part22&24
-25.0
-37.5|
-50.0 2
B
-62.5|
-75.0
-87.5|
o 1000 4600. 8200. 11800 15400. 19000
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBm dBm dB dBm dB
1 3465.200  -66.81 -13.80  -47.61  -51.11 8.9 Peak
2 5197.880  -55.34 -13.80  -42.34  -53.87 -1.47  Peak
Note:
1. Level Read Level + Factor
2. Factor Antenna Factor + Cable Loss - Preamp Factor + Aux Factor
3. Over Limit = Level - Limit Line
4. Aux Factor = Convert E (dBuVm) to EIRP (dBm)

107 + 201og(3) - 104.8 = 11.8 dB

. The other emission levels were very low against the limit.

. The emission under 1GHz was not included since the emission levels
are very low against the limit.

own

Site :HY-(B@3
Condition :3m Vertical
Mode :3G_WCDMABA_Link CH1413

Test BY  :Gavin by

Date: 2023-08-26

Level (dBm)
125 FCC_Part22&24
-25.0)
37,5
-50.0) 2
B
62.5]
75.0)
87,5
“o0o 4600 200. 11800. 15400 19000
Frequency (MHz)
No. Fregquency Level Limit QOver Read Factor Remark
Line Limit Level
MHz dBm dBm dB dBm dB
1 3465.2600 -59.75 -13.e@ -46.75 -58.85 -8.90 Peak
2 5197.800 -55.89  -13.00 -42.09 -53.62 -1.47 Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor

3. Over Limit = Level - Limit Line

4. Aux Factor = Convert E (dBuVim) to EIRP (dBm)

107 + 201og(3) - 104.8 - 11.8 dB

5. The other emission levels were very low against the limit.

6. The emission under 1GHz was not included since the emission levels
are very low against the limit.

Site tHY-CBO3
Condition :3m  Horizontal
Mode :3G_WCDMAB4_Link_CH1513

Test BY  :Gavin Wu

Level (dBm) Date: 2023-08-26

FCC_Part22824

125
250
375
50,0 3
525
7540

875

1000 4600, 00. 15400, 13000

8200. 118
Frequency (MHz)

No. Frequency  Level Limit Over Read Factor  Remark
Line Limit Level

1 3505.208 -59.66 -13.60 -46.66 -51.04 -8.62 Peak
2 5257.800 -55.24 -13.e0 -42.24 -53.79 -1.45 Peak
Note:

. Level = Read Level + Factor
. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor
. Over Limit = Level - Limit Line
. Aux Factor = Convert E (dBuVm) to EIRP (dBm)
- 107 + 20log(3) - 104.8 - 11.8 8B

. The other emission levels were very low against the limit.
. The emission under 1GHz was not included since the emission levels

are very low against the limit.

pPuwpe

o w

Site tHY-CBO3
Condition :3m  Vertical
Mode :3G_WCDMABA_Link _CH1513

Test BY  :Gavin Wu

Level (dBm) Date: 2023-08-26

FCC_Part22&24

“ooo 4600 00, 15400 19000

8200. 118
Frequency (MHz)

No. Frequency  Llevel  Limit Over Read Factor  Remark
Line Limit Level

1 3505.200 -59.58  -13.e0 -46.50 -50.88 -8.62 Peak
2 5257.800 -54.95  -13.00 -41.05 -52.60 -1.45 Peak
Note:

1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor
3. Over Limit = Level - Limit Line
4. Aux Factor = Convert E (dBuVm) to EIRP (dBm)
- 107 + 20log(3) - 104.8 - 11.8 dB

5. The other emission levels were very low against the limit.
6. The emission under 1GHz was not included since the emission levels

are very low against the limit.
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Site :HY-CBB3
Condition :3m Horizontal
Mode :3G_WCDMABS_Link_CH4132

Test BY  :Gavin Wu

Date: 2023-08-26

Level (dBm)
12| FCC_Part22&24
250
-37.5|
-50.0
2
-625| 1
750
-87.5|
b 1000 2600. 4200. 5800. 7400 9000
Frequency (MHZ)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dém dBm a8 dBm a8
1 1652.888  -63.25 -13.80  -50.25  -58.86  -13.19  Peak
2 2479.2e0  -58.71 -13.80  -45.71  -47.84  -11.67  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor
3. Over Limit = Level - Limit Line
4. Aux Factor = Convert E (dBuVm) to EIRP (dBm)

107 + 201og(3) - 104.8 = 11.8 dB

. The other emission levels were very low against the limit.

. The emission under 1GHz was not included since the emission levels
are very low against the limit.

own

Site :HY-(B@3
Condition :3m Vertical
Mode :3G_WCDMABS_Link CH4132

Test BY  :Gavin by

Date: 2023-08-26

Level (dBm)
12.5] FCC_Part22824
250
-37.5|
-50.0) 2
2.5 1
59
-87.5|
- 1000 2600. 1200. 5800. 7400. 9000
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level
777777777 Wiz dsm dem @8 aem @

1 1652.800 -62.83 -13.00 -49.83 -49.64 -13.19 Peak

2 2479.200 -51.47  -13.0@ -38.47 -39.808 -11.67 Peak
Note:
1. Level = Read Level + Factor

2. Factor Antenna Factor + Cable Loss - Preamp Factor + Aux Factor

3. Over Limit = Level - Limit Line

4. Aux Factor = Convert E (dBuVim) to EIRP (dBm)

107 + 201og(3) - 104.8 - 11.8 dB

5. The other emission levels were very low against the limit.

6. The emission under 1GHz was not included since the emission levels
are very low against the limit.

Site tHY-CBO3
Condition :3m  Horizontal
Mode :3G_WCDMABS_Link_CH4183

Test BY  :Gavin Wu

Level (dBm) Date: 2023-08-26

FCC_Part22824

125

250

375

50,0

525

7540

875

1000 2600. 7400, 9000

4200, 5800.
Frequency (MHz)

No. Frequency  Level Limit Over Read Factor  Remark
Line Limit Level

1 1673.208 -61.67 -13.60 -48.67 -48.59 -13.08 Peak
2 2509.800 -68.38 -13.e0 -47.38 -48.69 -11.89 Peak

Mote:
. Level = Read Level + Factor
. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor
. Over Limit = Level - Limit Line
. Aux Factor = Convert E (dBuVm) to EIRP (dBm)
- 107 + 20log(3) - 104.8 - 11.8 8B
. The other emission levels were very low against the limit.
. The emission under 1GHz was not included since the emission levels
are very low against the limit.

pPuwpe

o w

Site tHY-CBO3
Condition :3m  Vertical
Mode :3G_WCDMABS_Link_CH4183

Test BY  :Gavin Wu

Level (dBm) Date: 2023-08-26

FCC_Part22&24

“ooo 2600. 7400. 9000

4200. 5800.
Frequency (MHz)

No. Frequency  Llevel  Limit Over Read Factor  Remark
Line Limit Level

1 1673.200 -62.25 -13.e0 -49.25 -49.17 -13.08 Peak
2 2509.800 -54.18  -13.00 -41.19 -42.41 -11.69 Peak
Note:

1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor
3. Over Limit = Level - Limit Line
4. Aux Factor = Convert E (dBuVm) to EIRP (dBm)
- 107 + 20log(3) - 104.8 - 11.8 dB

5. The other emission levels were very low against the limit.
6. The emission under 1GHz was not included since the emission levels

are very low against the limit.
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Site :HY-CBO3 Site :HY-CB@3
Condition :3m  Horizontal Condition :3m  Vertical
Mode :3G_WCDMABS_Link_CHA233 Mode :3G_WCDMABS_Link CH4233
Test BY  :Gavin Wu Test BY  :Gavin Wu
Lovel (4Bm) Date: 2023-08-26 Level (dBm) Date: 2023.08-26
12| FCC_Part22&24 12.5] FCC_Part22824
250 250
-37.5| -37.5|
-50.0 -50.0| 2
2
525 1 -62.5| 1
750 750
-87.5| -87.5|
b 1000 2600. 4200. 5800. 7400 9000 - 1000 2600. 1200. 5800. 7400. 9000
Frequency (MHZ) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBn dsm a8 B a8 MHz dsm dBn B dsm a8
1 1693.200  -64.14 -13.60  -51.14  -51.88  -13.06  Peak 1 1693.200  -62.17 -13.88  -49.17  -49.11  -13.06  Peak
2 2539.800  -61.20 -13.60  -48.20  -49.63  -11.57  Peak 2 2539.800  -52.91 -13.80  -39.91  -41.34  -11.57  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. Aux Factor = Convert E (dBuVm) to EIRP (dBm) 4. Aux Factor = Convert E (dBuVm) to EIRP (dBm)
107 + 20log(3) - 104.8 - 11.8 dB 107 + 201og(3) - 104.8 - 11.8 dB
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
6. The emission under 1GHz was not included since the emission levels 6. The emission under 1GHz was not included since the emission levels
are very low against the limit. are very low against the limit.
Site :HY-CBO3 sSite :HY-CBO3
Condition :3m  Horizontal Condition :3m  Vertical
Mode :3G_WCDMAB2_Link_CH9262 Mode :3G_WCDMAB2 Link CH9262
Test BY :Peter Test BY :Peter
Level (4Bm) Date: 2023-08-28 Level (dBm) Date: 2023-08-28
_12.5| FCC_Part22&24 125 FCC_Part22824
250 250
37| 37.5|
-50.0 -50.0|
-62.5| -62.5|
12
3 4 1 6
750 s 6 75.0) 2 3 4 5
75| 875
) 224, 418, 612 806 1000 "0 224, 418 612 806. 1000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
1 207.518  -71.37  -13. -58.37  -53.36  -18.81  Peak 1 89.176  -73.83 -13.00  -60.03  -52.63  -20.40  Peak
2 232.738 -69.71 -13. -56.71  -53.31  -16.40  Peak 2 233,760 -76.63 -13.00  -63.63  -60.33  -16.38  Peak
3 358.838  -73.57 -13. -60.57  -60.89  -12.68  Peak 3 388.900  -79.11 -13.00  -66.11  -67.63  -11.48  Peak
4 450.989  -73.66 -13. -60.66  -63.93 -9.73  Peak 4 497.540  -75.37 -13.08  -62.37  -66.55 -8.82  Peak
5 578.050  -77.26  -13. -64.26  -70.33 -6.93  Peak 5 603.270  -77.16 -13.80  -64.16  -70.83 -6.28  Peak
6 697.360  -77.49  -13. -64.49  -72.42 -5.07  Peak 6 763.320  -72.94 -13.80  -59.94  -69.29 -3.65  Peak
Note: Note
1. Level - Read Level + Factor 1. Level - Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. Aux Factor = Convert E (dBuVm) to EIRP (dBm) 4. Aux Factor = Convert E (dBuVm) to EIRP (dBm)
107 + 20log(3) - 164.8 = 11.8 dB = 167 + 20log(3) - 164.8 = 11.8 dB
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
6. The emission under 1GHz was not included since the emission levels 6. The emission under 1GHz was not included since the emission levels
are very low against the limit. are very low against the limit.
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Report No.: 2360754R-RFUSV22S-A

D DEKRA

Site :HY-CBB3
Condition :3m Horizontal
Mode :3G_WCDMAB2_Link_CH9400

Test BY :Peter

Date: 2023-08-28

Site :HY-(B@3
Condition :3m Vertical
Mode :3G_WCDMAB2_Link_CH9480

Test BY  :Peter

Date: 2023-08-28

1 171.620  -65.13 -13. 52,13 -50.76  -14.43  Peak
2 296.750  -62.38  -13. 4938 -48.43  -13.95  Peak
3 380.878  -73.61 -13. -60.61  -62.16  -11.45  Peak
4 sa6.e4e  -75.64  -13. -62.64  -67.70 -7.94  Peak
5 731.318  -72.87 -13. -59.87  -68.52 435 Peak
6 805.030  -71.81 -13. -58.81  -67.77 2324 Peak

Note:

1. Level - Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor

3. Over Limit = Level - Limit Line

4. hux Factor = Convert E (dBuvm) to EIRP (dBm)

107 + 201og(3) - 104.8 = 11.8 dB
5. The other emission levels were very low against the limit.
6. The emission under 1GHz was not included since the emission levels

are very low against the limit.

Level (dBm) Level (dBm)
12| FCC_Part22&24 12.5] FCC_Part22824
250 250
-37.5| -37.5|
-50.0 -50.0|
52| 1 2 525
L 5 1 4
50 4 o 750 2 3 5 ¢
-87.5| -87.5|
o 30 224. 418, 612. 806. 1000 - 30 224. 418 612. 806. 1000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line  Limit  Level
MHz dBm d6m a8 dBm a8 Mz d6m aBn a8 dBm a8
1 178.659  -66.81 -13.60  -53.81  -52.36  -14.45  Peak 1 180.810  -71.45 -13.0  -58.45  -52.64  -18.81  Peak
2 295.789  -62.73 -13.60  -49.73  -48.77  -13.96  Peak 2 233.760  -75.98 -13.00  -62.98  -59.68  -16.38  Peak
3 419.949  -72.88 -13.60  -59.88  -62.23  -10.65  Peak 3 388.980  -76.33 -13.00  -63.33  -64.85  -11.48  Peak
4 s83.878  -76.33 -13.80  -63.33  -69.58  -6.75  Peak 4 4g0.e80  -70.08 -13.00  -57.08  -60.96  -9.12  Peak
5 672.149  -75.85 -13.60  -62.85  -69.66  -5.39  Peak 5 538.50 -75.39 -13.00  -62.39  -67.27  -8.12  Peak
6  763.320  -76.51 -13.80  -57.51  -66.86  -3.65  Peak 6  622.670 -74.71 -13.0  -61.71  -68.75  -5.96  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor
3. Over Limit - Level - Limit Line 3. Over Limit - Level - Limit Line
4. Aux Factor = Convert E (dBuVm) to EIRP (dBm) 4. Rux Factor = Convert E (dBuVm) to EIRP (dBm)
= 107 + 2010g(3) - 104.8 = 11.8 dB = 167 + 20l0g(3) - 104.8 = 11.8 dB
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
6. The emission under 1GHz was not included since the emission levels 6. The emission under 1GHz was not included since the emission levels
are very low against the limit. are very low against the limit.
site :HY-CBO3 site :HY-CBO3
Condition :3m  Horizontal Condition :3m  Vertical
Mode :36_CDMAB2_Link_CHI538 Mode :36_UCDMAB2_Link_CH9538
Test BY :Peter Test BY :Peter
Level (4Bm) Date: 2023-08-28 Level (dBm) Date: 2023-08-28
_12.5| FCC_Part22&24 125 FCC_Part22824
250 250
374 3.5
-50.0 -50.0|
-62.5| 1 2 -62.5|
3 5 6 1 3 $° 6
759 4 5.4 £
7.5 875
30 224, 418, 612 806, 1000 ") 228, 418 612 806. 1000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line  Limit  Level

1 170.650 -67.37  -13.00 -54.37 -52.92 -14.45 Peak
2 326.820 -74.37  -13.e0 -61.37 -61.45 -12.92 Peak
3 480.080 -76.13  -13.e8  -57.13 -61.01 -9.12  Peak
4 633.340 -73.33  -13.88  -60.33 -67.65 -5.68  Peak
5 672.148 -69.33 -13.88  -56.33 -63.94 -5.33  Peak
6 764.290 -71.92  -13.e8 -58.92 -68.27 -3.65 Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor

3. Over Limit = Level - Limit Line

4. Aux Factor = Convert E (dBuVm) to EIRP (dBm)

= 187 + 20log(3) - 104.8 = 11.8 dB

5. The other emission levels were very low against the limit.

6. The emission under 1GHz was not included since the emission levels
are very low against the limit.
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Report No.: 2360754R-RFUSV22S-A

D DEKRA

Site :HY-CBB3
Condition :3m Horizontal
Mode :3G_WCDMABA_Link CH1312

Test BY :Peter

Date: 2023-08-28

Site :HY-(B@3
Condition :3m Vertical
Mode :3G_WCDMABA_Link CH1312

Test BY  :Peter

Date: 2023-08-28

1 140.589  -68.07 -13.80  -55.87  -53.12  -14.95  Peak
2 236.616  -64.92 -13.89  -51.92  -48.86  -16.86  Peak
3 295.788  -61.51 -13.80  -48.51  -47.55  -13.96  Peak
4 45e.988  -78.95 -13.80  -57.95  -61.22 -9.73  Peak
5 627.520  -74.21 -13.80  -61.21  -68.41 -5.80  Peak
6 672.148  -69.26 -13.89  -56.20  -63.81 -5.39  Peak

Note:

1. Level - Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor

3. Over Limit = Level - Limit Line

4. hux Factor = Convert E (dBuvm) to EIRP (dBm)

107 + 201og(3) - 104.8 = 11.8 dB
5. The other emission levels were very low against the limit.
6. The emission under 1GHz was not included since the emission levels

are very low against the limit.

Level (dBm) Level (dBm)
12| FCC_Part22&24 12.5] FCC_Part22824
250 -25.0)
-37.5| -37.5|
-50.0 -50.0|
525 1 2 62.5 1 2
i 5 6 3 4 5 6
750 75.0)
-87.5| -87.5|
b 30 224. 418, 612. B06. 1000 - 30 224. 418, 612. 806. 1000
Frequency (MHz) Frequency (MHz)
Mo. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Qver Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBm dBm dB dBm d8 MHz dBm dBm L] dBm ds
1 140.580  -68.86 -13.80  -55.86  -53.11  -14.95  Peak 1 34.850  -66.28 -13.00  -53.28  -50.93  -15.35  Peak
2 212.360  -66.24 -13.80  -53.24  -48.24  -18.00  Peak 2 171.620  -66.83 -13.80  -53.83  -52.40  -14.43  Peak
3 264.740  -68.93 -13.80  -55.93  -53.78  -15.23  Peak 3 233.700  -73.67 -13.80  -60.07  -56.77  -16.30  Peak
4 388.960  -70.63 -13.80  -57.63  -59.15  -11.48  Peak 4 421.880  -74.58 -13.00  -61.50  -63.99  -10.60  Peak
5 516.940  -75.28 -13.80  -62.28  -66.74 -8.54  Peak 5 523.739  -74.24 -13.00  -61.24  -65.85 -8.39  Peak
6 627.520  -73.84 -13.80  -60.84  -68.04 -5.80  Peak 6 649.830  -73.57 -13.88  -60.57  -67.95 -5.62  Peak
Note: lNote:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Facter
3. Over Limit - Level - Limit Line 3. Over Limit - Level - Limit Line
4. hux Factor = Convert E (dBuVm) to EIRP (dBm) 4. Aux Factor = Convert E (dBuVm) to EIRP (dBm)
= 107 + 20log(3) - 104.8 = 11.8 dB = 107 + 20log(3) - 104.8 = 11.8 dB
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
6. The emission under 1GHz was not included since the emission levels 6. The emission under 1GHz was not included since the emission levels
are very low against the limit. are very low against the limit.
Site HY-CBO3 Site :HY-CBO3
Condition :3m  Horizontal Condition :3m  Vertical
Mode :3G_WCDMABA_Link CH1413 Mode :3G_LICDMABA_Link_CH1413
Test BY :Peter Test BY :Peter
Level (dBm) Date: 2023.08-28 Level (dBm) Date: 2023.08-28
_12.5| FCC_Part22&24 125 FCC_Part22824
250 -25.0
7.4 375
-50.0 -50.0|
-62.5| 1 2 3 s -62.5|
4 1 s 5 5
750 7 5.0 28
875 -87.5
) 224, 418, 612 806, 1000 "0 224, 418 612 806. 1000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level

1 139.610 -70.47  -13.e0 -57.47 -55.43 -15.04 Peak
2 202.660 -74.23 -13.e00 -61.23 -56.32 -17.91 Peak
3 232.730 -74.49  -13.08  -61.49 -58.09 -16.48  Peak
4 296.750 -72.48 -13.08  -59.40 -58.45 -13.95  Peak
5 480.080 -69.99  -13.88  -56.99 -68.87 -9.12  Peak
6 646.920 -73.38  -13.e0 -60.38 -67.81 -5.57 Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor

3. Over Limit = Level - Limit Line

4. Aux Factor = Convert E (dBuVm) to EIRP (dBm)

= 187 + 20log(3) - 104.8 = 11.8 dB

5. The other emission levels were very low against the limit.

6. The emission under 1GHz was not included since the emission levels
are very low against the limit.
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Report No.: 2360754R-RFUSV22S-A

D DEKRA

Site :HY-CBB3
Condition :3m Horizontal
Mode :3G_WCDMABA_Link CH1513

Test BY :Peter

Date: 2023-08-28

Site :HY-(B@3
Condition :3m Vertical
Mode :3G_WCDMABA_Link CH1513

Test BY  :Peter

Date: 2023-08-28

1 139.616  -66.98 -13.80  -53.98  -51.94  -15.84  Peak
2 205.57@  -63.8¢ -13.89  -50.80  -45.84  -17.96  Peak
3 260.868  -67.85 -13.80  -54.85  -52.62  -15.23  Peak
4 296758 -50.76 -13.80  -46.78  -45.75  -13.95  Peak
5 388.90  -78.28 -13.80  -57.28  -58.80  -11.48  Peak
6 640.139  -73.52 -13.80  -60.52  -67.96 -5.56  Peak

Note:

1. Level - Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor

3. Over Limit = Level - Limit Line

4. hux Factor = Convert E (dBuvm) to EIRP (dBm)

107 + 201og(3) - 104.8 = 11.8 dB
5. The other emission levels were very low against the limit.
6. The emission under 1GHz was not included since the emission levels

are very low against the limit.

Level (dBm) Level (dBm)
124 FCC_Part22324 124 FCC_Part228.24
250 -25.0)
375 375
500 -50.0
2
625 1 525
3 N s 6 1 2 s l 5 5
750 75.0
875 -87.5]
") 224, a18, 612 806, 1000 a0 224, 418, 612 806. 1000
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark Ne. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBm dBm dB dBm d8 MHz dBm dBm L] dBm ds
1 232.738 -66.71 -13.00 -53.71 -58.31 -16.48 Peak 1 91.11@ -70.61 -13.0@ -57.61 -50.48 -20.21 Peak
2 326.828 -59.25 -13.e0 -46.25 -46.33 -12.92 Peak 2 139.610 -70.82 -13.e0 -57.82 -55.78 -15.04 Peak
3 358.830 -71.61  -13.00 -58.61 -58.93 -12.68 Peak 3 233.700 -75.17  -13.ee -62.17 -58.87 -16.30 Peak
4 450.980 -72.78  -13.00 -59.78 -63.05 -9.73 Peak 4 326.820 -72.85  -13.e0 -59.85 -59.93 -12.92 Peak
5 672.148  -72.15 -13.80  -59.15  -66.76 -5.39  Peak H 430.080  -70.86 -13.00  -57.06  -60.94 -9.12  Peak
6 782.726  -71.47 -13.60  -58.47  -68.13 -3.34 Peak 6 642.670  -73.26 -13.80  -60.26  -67.71 -5.55  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. hux Factor = Convert E (dBuVm) to EIRP (dBm) 4. Aux Factor = Convert E (dBuVm) to EIRP (dBm)
= 107 + 20log(3) - 104.8 = 11.8 dB = 107 + 20log(3) - 104.8 = 11.8 dB
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
6. The emission under 1GHz was not included since the emission levels 6. The emission under 1GHz was not included since the emission levels
are very low against the limit. are very low against the limit.
Site HY-CBO3 Site :HY-CBO3
Condition :3m  Horizontal Condition :3m  Vertical
Mode :3G_WCDMABS_Link_CHA132 Mode :3G_LICDMABS_Link_CH4132
Test BY :Peter Test BY :Peter
Level (dBm) Date: 2023-08-28 Level (dBm) Date: 2023-08-28
125 FCC_Part22824 125 FCC_Part228.24
250 -25.0
7.4 375
500 50.0
. 4
625| 1 . 62.5| 2
4
5 5 1 3 5 6
750 5.0
875 -87.5
) 224, 418, 612 806, 1000 "0 224, 418 612 806. 1000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level

1 90.140 -70.68 -13.00 -57.68 -508.46 -28.22 Peak
2 170.650 -65.81  -13.00 -52.81 -51.36 -14.45 Peak
3 232.730 -73.37 -13.88  -60.37 -56.97 -16.48  Peak
4 296.750 -69.52 -13.88  -56.52 -55.57 -13.95  Peak
5 480.080 -69.94 -13.88  -56.94  -60.82 -9.12  Peak
6 576.118 -72.81 -13.e8 -59.81 -65.79 -7.02 Peak

1. Level = Read Level + Factor

Antenna Factor + Cable Loss - Preamp Factor + Aux Factor

3. Over Limit = Level - Limit Line

4. Aux Factor = Convert E (dBuVm) to EIRP (dBm)

= 187 + 20log(3) - 104.8 = 11.8 dB

5. The other emission levels were very low against the limit.

6. The emission under 1GHz was not included since the emission levels
are very low against the limit.
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Report No.: 2360754R-RFUSV22S-A

D DEKRA

Site :HY-CBB3
Condition :3m Horizontal
Mode :3G_WCDMABS_Link_CHA4133

Test BY :Peter

Date: 2023-08-28

Site :HY-(B@3
Condition :3m Vertical
Mode :3G_WCDMABS_Link CH4183

Test BY  :Peter

Date: 2023-08-28

1 171.620  -64.83 -13.80  -51.83  -50.48  -14.43  Peak
2 264.749  -67.48 -13.89  -54.49  -52.26  -15.23  Peak
3 296.758  -66.83 -13.00  -47.83  -46.88  -13.95  Peak
4 357868  -69.64 -13.00  -56.64  -56.95  -12.69  Peak
5 672.148  -72.43 -13.80  -59.43  -67.84 -5.39  Peak
6 864.200  -69.89 -13.89  -56.89  -67.87 -2.82 Peak

Note:

1. Level - Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor

3. Over Limit = Level - Limit Line

4. hux Factor = Convert E (dBuvm) to EIRP (dBm)

107 + 201og(3) - 104.8 = 11.8 dB
5. The other emission levels were very low against the limit.
6. The emission under 1GHz was not included since the emission levels

are very low against the limit.

Level (dBm) Level (dBm)
12| FCC_Part22&24 12.5] FCC_Part22824
250 254
-37.5| -37.5|
-50.0 -50.0|
3
25 1 625
2 4 5 6 1 b n 5 8
750 750 2
-87.5| -87.5|
o 30 224. 418, 612. 806. 1000 - 30 224. 418 612. 806. 1000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Fregquency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dém dBm a8 dBm a8 MHz dBm dBn a8 dBn B
1 207.518  -65.82 -13.80  -52.62  -47.61  -18.81  Peak 1 139.610  -71.67 -13.00  -58.67  -56.83  -15.04  Peak
2 262.800  -68.66 -13.80  -55.66  -53.43  -15.23  Peak 2 233.700  -75.42 -13.00  -62.42  -59.12  -16.39  Peak
3 326.820  -59.25 -13.80  -46.25  -46.33  -12.92  Peak 3 327.79  -74.33  -13.00  -61.33  -61.45 -12.88  Peak
4 357.86  -70.97 -13.89  -57.97  -58.28  -12.69  Peak 4 4ge.ese  -71.62 -13.08  -58.62  -62.50 -9.12 Peak
5 450.989  -78.72 -13.80  -57.72  -68.99 -9.73  Peak 5 584.840  -73.44 -13.00  -60.44  -66.71 -6.73  Peak
6  672.148  -71.33 -13.80  -58.33  -65.94 -5.39  Peak 6 672.140  -68.69 -13.00  -55.69  -63.39 539 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. Aux Factor = Convert € (dBuVm) to EIRP (dBm) 4. Aux Factor = Convert E (dBuVm) to EIRP (dBm)
= 107 + 201og(3) - 104.8 = 11.8 B = 107 + 2010g(3) - 104.8 = 11.8 B
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
6. The emission under 1GHz was not included since the emission levels 6. The emission under 1GHz was not included since the emission levels
are very low against the limit. are very low against the limit.
Site :HY-CBR3 Site :HY-C803
Condition :3m  Horizontal Condition :3m  Vertical
Mode :36_WCDMABS Link CHA233 Mode :3G_LICDMABS_Link CH4233
Test BY :Peter Test BY :Peter
Level (4Bm) Date: 2023-08-28 Level (dBm) Date: 2023-08-28
_12.5| FCC_Part22&24 125 FCC_Part22824
259 25
75 315
-50.0 -50.0|
3
-62.5| K 62.5|
2 [
a4 5 ] 1 2 5 4 5
759 5.4
475 875
) 224, 418, 612 806. 1000 "0 224 418 612 806. 1000
Frequency (MHz) Freauency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level

1 89.17@ -69.98 -13.e00 -56.98 -49.58 -208.48 Peak
2 139.610 -70.00 -13.e00 -57.00 -54.96 -15.04 Peak
3 232.730 -73.86 -13.08  -60.86 -57.46 -16.48  Peak
4 295.780 -72.59 -13.88  -59.59 -58.63 -13.96  Peak
5 480.080 -71.89 -13.08  -58.09 -61.97 -9.12  Peak
6 672.148 -67.61 -13.80 -54.61 -62.22 -5.39 Peak

1. Level = Read Level + Factor

Antenna Factor + Cable Loss - Preamp Factor + Aux Factor

3. Over Limit = Level - Limit Line

4. Aux Factor = Convert E (dBuVm) to EIRP (dBm)

= 187 + 20log(3) - 104.8 = 11.8 dB

5. The other emission levels were very low against the limit.

6. The emission under 1GHz was not included since the emission levels
are very low against the limit.
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Report No.: 2360754R-RFUSV22S-A P D E K RA

7.1.

7.2.

7.3.

7.4.

Frequency Stability Under Temperature & Voltage Variations

Test Specification

According to Part 2.1055, 22.355, 24.235, 27.54, RSS-GEN, RSS-132, RSS-133, RSS-139.

Test Setup
. . . Temperature &
Communication Humidity Chamber
Tester
EUT

DC Power Supply
Limits
Limit <#£2.5 ppm

Test Procedure

The frequency stability of transmitter is measured by:
(a) Temperature: The temperature is varied from -30 °C to 50 °C in 10 °C increment using a standard
temperature & Humidity chamber.
(b) Primary Supply Voltage: The primary supply voltage is varied 85 % to 115 % of the nominal value
for non-hand-carried equipment. For hand-carried, battery-powered equipment, primary supply
voltage is reduced to the battery operating endpoint which shall be specified by the manufacturer.

The EUT was connected via the base station simulator. Universal Radio Communication Tester, was used

to measure The Frequency Error. The maximum result of measurements was recorded.
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7.5.

Test Result of Frequency Stability Under Temperature Variations

GSM 850
Temperature Variations
Limit
Temperature Test Deviation (kHz) (ki)
Interval(°C) | Channel
VOICE EGPRS
-30 Low 0.005 0.006 +2.09
-20 Low 0.006 0.008 +2.09
-10 Low 0.007 0.005 +2.09
0 Low 0.005 0.006 +2.09
10 Low 0.008 0.007 +2.09
20 Low 0.009 0.005 +2.09
30 Low 0.005 0.008 +2.09
40 Low 0.006 0.008 +2.09
50 Low 0.010 0.009 +2.09
-30 High -0.005 -0.004 +2.09
-20 High -0.007 -0.009 +2.09
-10 High 0.006 0.008 +2.09
0 High 0.008 -0.004 +2.09
10 High 0.004 0.006 +2.09
20 High -0.007 0.008 +2.09
30 High -0.009 0.009 +2.09
40 High -0.011 0.015 +2.09
50 High 0.010 0.013 +2.09
Voltage Variations
DC Voltage Test Deviation (kHz) Limit
V) Channel (diz)
VOICE EGPRS
4.35 Low 0.008 0.009 +2.09
3.8 Low 0.009 0.005 +2.09
3.6 Low 0.008 0.006 +2.09
4.35 High -0.004 0.005 +2.09
3.8 High -0.007 0.008 +2.09
3.6 High -0.006 0.007 +2.09
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GSM 1900
Temperature Variations
Temperature Test Deviation (kHz) Limit
Interval(°C) | Channel (i)
VOICE EGPRS
-30 Low 0.008 0.015 +4.77
-20 Low 0.009 0.014 +4.77
-10 Low 0.009 0.016 +4.77
0 Low 0.008 0.015 +4.77
10 Low 0.012 0.015 +4.77
20 Low 0.011 0.017 +4.77
30 Low 0.009 0.016 +4.77
40 Low -0.010 0.018 +4.77
50 Low 0.008 0.016 +4.77
-30 High -0.023 -0.022 +4.77
-20 High -0.021 -0.021 +4.77
-10 High -0.022 -0.018 +4.77
0 High -0.021 -0.019 +4.77
10 High -0.021 -0.017 +4.77
20 High -0.017 -0.014 +4.77
30 High -0.015 -0.015 +4.77
40 High -0.013 -0.013 +4.77
50 High -0.020 -0.018 +4.77
Voltage Variations
DC Voltage Test Deviation (kHz) Limit
V) Channel L
VOICE EGPRS
4.35 Low 0.008 0.017 +4.77
3.8 Low 0.011 0.017 +4.77
3.6 Low 0.012 0.016 +4.77
4.35 High -0.016 -0.014 +4.77
3.8 High -0.017 -0.014 +4.77
3.6 High -0.014 -0.016 +4.77
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WCDMA Band 2

Temperature Variations

Temperature Test Deviation (kHz) Limit
Interval(°C) | Channel RMC (kHz)
-30 Low 0.0062 +4.71
-20 Low 0.0058 +4.71
-10 Low 0.0048 +4.71
0 Low 0.0062 +4.71
10 Low 0.0072 +4.71
20 Low 0.0055 +4.71
30 Low 0.0058 +4.71
40 Low 0.0067 +4.71
50 Low 0.0075 +4.71
-30 High -0.0055 +4.71
-20 High -0.0064 +4.71
-10 High -0.0055 +4.71
0 High -0.0057 +4.71
10 High -0.0049 +4.71
20 High -0.0067 +4.71
30 High -0.0063 +4.71
40 High -0.0085 +4.71
50 High -0.0096 +4.71

Voltage Variations

DC Voltage Test Deviation (kHz) Limit
V) Channel RMC (kHz)
4.35 Low 0.0062 +4.71
3.8 Low 0.0055 +4.71
3.6 Low 0.0068 +4.71
4.35 High -0.0073 +4.71
3.8 High -0.0067 +4.71
3.6 High -0.0057 +4.71
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WCDMA Band 4

Temperature Variations

Temperature Test Deviation (kHz) Limit
Interval(°C) | Channel RMC (kHz)
-30 Low 0.0107 +4.33
-20 Low 0.0097 +4.33

-10 Low 0.0101 +4.33

0 Low 0.0119 +4.33

10 Low 0.0124 +4.33

20 Low 0.0166 +4.33

30 Low 0.0175 +4.33

40 Low 0.0211 +4.33

50 Low 0.0244 +4.33

-30 High 0.0116 +4.33

-20 High 0.0119 +4.33

-10 High 0.0099 +4.33

0 High 0.0101 +4.33

10 High 0.0097 +4.33

20 High -0.0160 +4.33

30 High -0.0169 +4.33

40 High -0.0193 +4.33

50 High -0.0251 +4.33

Voltage Variations

DC Voltage Test Deviation (kHz) Limit
V) Channel RMC (kHz)
4.35 Low 0.0172 +4.33
3.8 Low 0.0166 +4.33
3.6 Low 0.0156 +4.33
4.35 High 0.0168 +4.33
3.8 High -0.0160 +4.33
3.6 High 0.0162 +4.33
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WCDMA Band 5
Temperature Variations
Temperature Test Deviation (kHz) Limit
Interval(°C) | Channel RMC (kHz)
-30 Low 0.0028 +2.09
-20 Low 0.0034 +2.09
-10 Low 0.024 +2.09
0 Low 0.033 +2.09
10 Low 0.039 +2.09
20 Low 0.036 +2.09
30 Low 0.042 +2.09
40 Low 0.039 +2.09
50 Low 0.047 +2.09
-30 High -0.0026 +2.09
-20 High -0.0029 +2.09
-10 High -0.0034 +2.09
0 High -0.0025 +2.09
10 High -0.0023 +2.09
20 High -0.0037 +2.09
30 High -0.0046 +2.09
40 High 0.0043 +2.09
50 High -0.0045 +2.09
Voltage Variations
DC Voltage Test Deviation (kHz) Limit
V) Channel RMC (kHz)
4.35 Low 0.0039 +2.09
3.8 Low 0.0036 +2.09
3.6 Low 0.0042 +2.09
4.35 High -0.0044 +2.09
3.8 High -0.0037 +2.09
3.6 High 0.0050 +2.09
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8.  Peak to Average Ratio

8.1.  Test Specification

According to Part 22.913, 24.232, 27.50, RSS-GEN, RSS-132, RSS-133, RSS-139.

8.2. Test Setup

Radio
| Communication
Analvzer
: Directional coupler
EUT ,
Spectrum
Analyzer

8.3. Limits
The peak-to-average power ratio (PAPR) of the transmitter output power must not exceed 13 dB. The
PAPR measurements should be made using either an instrument with complementary cumulative
distribution function (CCDF) capabilities to determine that PAPR will not exceed 13 dB for more than 0.1

percent of the time or other Commission approved procedure.

8.4. Test Procedure

a) Refer to instrument’s analyzer instruction manual for details on how to use the power statistics/CCDF
function;

b) Set resolution/measurement bandwidth > signal’s occupied bandwidth;

¢) Set the number of counts to a value that stabilizes the measured CCDF curve;

d) Set the measurement interval as follows:

1) for continuous transmissions, set to 1 ms,

2) for burst transmissions, employ an external trigger that is synchronized with the EUT burst
timing sequence, or use the internal burst trigger with a trigger level that allows the burst to
stabilize and set the measurement interval to a time that is less than or equal to the burst
duration.

e) Record the maximum PAPR level associated with a probability of 0.1 %.
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8.5.

Test Result of Peak to Average Ratio

E Keysight Spectrum. Ammu-nw«smcc?r [ | E Keysight Spectrum Analyzer - Power Stat CCOF [ENEEE= |
[ _r _[sie ac T senseanT] ALIGN AUTO _[04:29:27 AM Aug 01, 2023 R [s00 Ac | SENSENT] [ ALIGN AUTO [04:30:29 AM Aug 01, 2023
| Center Freq: 824.200000 MHz Radio Std: None Frequency Center Freq: 836.600000 MHz Radio Std: None Frequency
—= Trig: Video Counts:100 k/100 kpt —= Trig: Video Counts:100 k/100 kpt
#FGainLow  #Atten: 30 dB AFGain:ow  #Atten: 30 dB
Average Power 100 9 S2USSian Average Power 100 o, S2USSian
CenterFreq|fi Center Freq(fl
32.25 dBm 824200000 MHz 32.26 dBm 836.600000 MHz
87.39 % at 0dB 0% 86.45 % at 0dB 0%,
1% 1%
10.0 % 0.11dB 01 % 10.0 % 0.12dB 01 %)
1.0% 0.15dB 1.0% 0.16 dB
0.1% 0.17.dB scosemo M 0.1% 0.18 dB 5000000 M
001% o018d | 001° pute Man 001% 019ds | 001° aute Man|
0.001% 0.18 dB FreqOffset 0.001% 0.19dB FreqOffset
0.0001%  -—-dB 0.001 ¢ O Hz| 0.0001% -—-dB 0.001 ¢ 0Hz|
Peak 0.18 dB \\ Peak 0.19dB
32.43 dBm 32.45 dBm
0.0001 0dB 20dB 0.0001% 0dB 20dB
Info BW 5.0000 MHz Info BW 5.0000 MHz
usc staTus| sc. status
BB Corion Spectrom Arabee - Pover St CCOF (== 8 Keyrgh Sectm Ansbe - Pover St CCOF =]
" [s00 Ac SENSEANT] ALIGN AUTO _ [04:31:10 AM AugOL, 2023 R [s00 A SENSEANT ALIGN AUTO _[05:17:08 AM Aug 01, 2023
| Center Freq: 848.800000 MHz Radio Std: None Frequency | Center Freq: 824.200000 MHz Radio Std: None Frequency
= Trig: Video Counts:100 k100 kpt == Trig: Video Counts:100 k100 kpt
#IFGain:Low #Atten: 30 dB #FGain:Low #Atten: 30 dB
Average Power 100 o S2Ussian Average Power 100 o, S2USSIan
CenterFreq| Center Freq|
32.02 dBm 848.800000 MHz 25.41 dBm 824.200000 MHz
87.90 % at 0dB 10%] 82.92 % at 0dB 10 %)
19 1%
10.0 % 0.11dB 01% 10.0 % 0.11dB 04 %
1.0% 0.16 dB 1.0% 0.14 dB
01%  0.17dB 000000 M 01%  0.15dB 500000 Wi
001% o018a | 001? pute Man) 001% 016dB | 001* pute Man)
o 9
0.001% 0.18 dB FreqOffset 0.001% 0.16dB FreqOffset
0.0001%  -—-dB 0.001 ¢ 0 Hz| 0.0001%  -—-dB 0.001 ¢ OHz|
Peak 0.18 dB \\ Peak 0.16 dB
32.20 dBm 25.57 dBm
0.0001 % 55 2048 0.0001 %' 5 2045
Info BW 5.0000 MHz Info BW 5.0000 MHz
s status = staus
B Keysight Spectrum Analyzer - Power Stat CCDF === B Keysight Spectrum Analyzer - Power Stat CCOF [E=R[E=N
| | ALIGN AUTO _[05:17:44 AM Aug 01, 2023 C Ac | € [ AIGNAUTO  [05:19:32AM Aug01, 2023
836.400000 MHz Radio Std: None . Y ‘req: 848.800000 MHz Radio Std: None a Y
= Trig: Video Counts:100 k100 kpt Trig: Video Counts:100 k100 kpt
#FGainlow  #Atten: 30 dB HFGain:Low  #Atten: 30 dB
Average Power 100 o S2USSian Average Power 100 o, S2USSian
Center Freq|f Center Freq|
25.54 dBm 836.400000 MHz| 25.14 dBm 848.800000 MHz|
83.62 % at 0dB 10 %) 84.61 % at 0dB 10 %)
1% 1%
10.0 % 0.11dB 01% 10.0 % 0.11dB 019
1.0% 0.13 dB 1.0% 0.13dB
0.1% 0.14dB so0s00 M 0.1% 0.14 dB 5000000 M
001% 015a8 | °0'? pute Man 001% 0.15d8 | %0 ute Man
9 9
0.001% 0.15dB FreqOffset 0.001% 0.15dB Freqoffset
0.0001%  --dB 0.001¢ 0Hz| 0.0001%  -—-dB 0.001 ¢ 0Hz|
Peak 0.15dB \ Peak 0.15dB
25.69 dBm 25.29 dBm
0.0001 % a5 >0 a8 0.0001 n"OdB >0 a8
Info BW 5.0000 MHz Info BW 5.0000 MHz
use sTaTus| sc. status

PTAR 2G850 CH189 EGPRS

PTAR 2G850 CH251 EGPRS
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E Keysight Spectrum Analyzer - Power Stat CCDF === [B Keysight Spectrum Analyzer - Power Stat CCDF ==
[/ [soa A [ sensen] ALIGN AUTO  [09:50:02 PMAug 01,26 R [s00 Ac | SENSENT] [ ALIGNAUTO _[09:49:17 PMAug 01,2023
Center Freq: 1.850200000 GHz Radio Std: None . Y Center Freq: 1.880000000 GHz Radio Std: None a Y
== Trig: Video Counts:100 k/100 kpt == Trig: Video Counts:100 kI 00 kpt
#FGain:Low #Atten: 30 dB #FGain:Low #Atten: 30 dB
Average Power 100 o S2USSian Average Power 100 o, S2USSian
CenterFreql CenterFreq(
28.56 dBm 1.850200000 GHz| 28.33 dBm 1.880000000 GHz|
90.38 % at 0dB 10% 89.47 % at 0dB 10%
1% 1%
10.0 % 0.11dB 01% 10.0 % 0.11dB 019
1.0% 0.19.dB 1.0% 0.18 dB
0.1% 0.21dB 5.00&505&?42 0.1% 0.21dB 5.0055051;?4';
001% 022d8 | 00! pute Man 001% 0.22d8 | 00 pute Man)
0.001% 0.22dB FreqOffset 0.001% 0.22dB FreqoOffset
0.0001 % ---dB 0.001¢ 0Hz] 0.0001 % ---dB 0.001 ¢ 0Hz|
Peak 0.22dB \ Peak 0.22dB
28.78 dBm 28.55 dBm
0.0001 % Gan >0 a8 0.0001 %' oan >0 a8
Info BW 5.0000 MHz Info BW 5.0000 MHz
s status = sTarus
E Keysight Spectrum Anayzer - PowerStat CCOF - E Keysight Spectrum Anaiyzer - Power Stat CCDF =
[ & [sa & T senseant] ALIGN AUTO _[09:48:20 PMAug 01, 2023 R [s00 Ac SENSENT] [ ALIGNAUTO [09:52:14 PMAug 01,2023
‘ Center Freq: 1.909800000 GHz Radio Std: None . Y ‘ Center Freq: 1.850200000 GHz Radio Std: None a Y
—— Trig: Video Counts:100 k/100 kpt Trig: Video Counts:100 k/100 kpt
#FGain:Low #Atten: 30 dB #FGain:Low #Atten: 30 dB
Average Power 100 o S2USSian Average Power 100 o, S2USSian
CenterFreql CenterFreq(
28.07 dBm 1.909800000 GHz 23.10 dBm 1.850200000 GHz|
86.89 % at 0dB 10% 94.08 % at 0dB 10%
1% 1%
10.0 % 0.11dB 019 10.0 % 0.09 dB 04 %
1.0% 0.19dB 1.0% 0.11dB
0.1% 0.22dB 5000000 ME iz 0.1% 0.13dB 5000000 Mei2
001% 023d8 [ 00 pute Man 001% 01448 [ 001° ute Man
0.001% 0.23dB FreqOffset 0.001% 0.15dB FreqOffset
0.0001%  -—-dB 0.001 ¢ 0 Hz| 0.0001% -—-dB 0.001 ¢ 0Hz|
Peak 0.23dB \\ Peak 0.15dB
28.30 dBm 23.25dBm
0.0001 %5 = 0.0001 % 5= —
Info BW 5.0000 MHz Info BW 5.0000 MHz
s status s —
[BE Keysight Spectrum Ann?yx.u—vwwusm(c? = 3 szs\gMsznmmAniiyxurFM:ISmfm (===
[ w 500 AC T sensean] ALIGN AUTO  [09:52:37 PM Aug 01,2023 R [s0@ AC | SENSEINT] [ ALIGNAUTO  [09:53:13 PMAug 01,2023
| Center Freq: 1.880000000 GHz Radio Std: None Frequency | Center Freq: 1.909800000 GHz Radio Std: None Frequency
== Trig: Video Counts:100 k/100 kpt == Trig: Video Counts:100 kI100 kpt
#IFGain:Low #Atten: 30 dB #FGain:Low #Atten: 30 dB
Average Power 100 % S2USsian Average Power 100 o, S2USSian
CenterFreq| Center Freq|
23.13 dBm 1.880000000 GHz 23.05 dBm 1.909800000 GHz|
94.11 % at 0dB 10%] 90.88 % at 0dB 10 %)
19 19
10.0 % 0.09 dB 01% 10.0 % 0.09 dB 01%
1.0% 0.11dB 1.0% 0.12dB
CF St
01%  0.13dB 000000 Wi 01%  0.13dB 5000000 Wi
001% 0.14d8 | 001" pute Man) 001% 015d8 | 001* pute Man
0.001% 0.15dB FreqOffset 0.001% 0.15dB FreqOffset
0.0001%  -—-dB 0.001 ¢ 0 Hz| 0.0001%  -—-dB 0.001 ¢ OHz|
Peak 0.15dB \\ Peak 0.15dB
23.28 dBm 23.20dBm
0.0001 % 5d5 2048 0.0001 Q“OdB 2045
Info BW 5.0000 MHz Info BW 5.0000 MHz
s status = staus

PTAR 2G1900 CH661 EGPRS

PTAR 2G1900 CH810 EGPRS
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E Keysight Spectrum Analyzer - Power Stat CCDF === [B Keysight Spectrum Analyzer - Power Stat CCDF ==
[ T sensean] ALIGN AUTO 0 1 Aug01, 2023 R [s00 Ac | SENSEANT [ AIGNAUTO [02:35:48 AM Aug01, 2023
‘ Center Freq: 1.852400000 GHz Radio Std: None . Y Center Freq: 1.880000000 GHz Radio Std: None a Y
= Trig: FreeRun Counts:1.00 M/1.00 Mpt Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGainLow  #Atten: 30 dB HFGain:Low  #Atten: 30 dB
Average Power 100 o S2USSian Average Power 100 o, S2USSian
Center Freq|f Center Freq|f|
21.59 dBm 1.852400000 GHz 21.36 dBm 1.880000000 GHz|
52.86 % at 0dB 10 %) 53.20 % at 0dB 10 %)
1% 1%
10.0 % 1.76 dB 01% 10.0 % 1.74 dB 019
1.0% 2.80dB 1.0% 2.71dB
01% 33048 5000000 s 01%  316d8 5000000 My
001% 353a | 00'? pute Man 001% 3.38d | 00! pute Man)
9 9
0.001% 3.66 dB FreqOffset 0.001% 3.46dB FreqoOffset
0.0001% 3.70dB 0.001¢ 0Hz] 0.0001 % 3.55dB 0.001 ¢ 0Hz|
Peak 3.73dB Peak 3.56 dB
25.32 dBm 24.92 dBm
0.0001 % 0dB >0 a8 0.0001 n"OdB >0 a8
Info BW 5.0000 MHz Info BW 5.0000 MHz
use sTaTus| sc. status
E Keysight Spectrum Analyzer - Power Stat CCDF == E Keysight Spectrum Analyzer - Power St CCDF =]
[ & [sa & T senseant] ALIGN AUTO _[02:36:15 AM Aug 01, 2023 R [s00 Ac SENSEANT [ ALIGNAUTO  [02:36:58 AM Aug01, 2023
‘ Center Freq: 1.907600000 GHz Radio Std: None . Y Center Freq: 1.712400000 GHz Radio Std: None a Y
= Trig: FreeRun Counts:1.00 M/1.00 Mpt Trig: Free Run Counts:1.00 M1.00 Mpt
#FGainLow  #Atten: 30 dB HFGain:ow  #Atten: 30 dB
Average Power 100 o S2USSian Average Power 100 o, S2USSian
Center Freq|f Center Freq|f|
21.09 dBm 1.907600000 GHz| 18.53 dBm 1.712400000 GHz|
52.49 % at 0dB 10% 52.49 % at 0dB 105
1% 1%
10.0 % 1.76 dB 019 10.0 % 1.75dB 04 %
1.0% 2.72dB 1.0% 2.85dB
0.1% 3.18dB 5000000 ME iz 0.1% 3.41dB 5000000 Mei2
001% 339d8 [ 00 pute Man 001% 368ds [ 001° ute Man
9 9
0.001% 3.49dB FreqOffset 0.001% 3.81dB FreqOffset
0.0001 % 3.53 dB 0.001 ¢ 0 Hz| 0.0001 % 3.86 dB 0.001 ¢ 0Hz|
Peak 3.57 dB Peak 3.86 dB
24.66 dBm 22.39dBm
0.0001 %= L 0.0001 % 5= 5
Info BW 5.0000 MHz Info BW 5.0000 MHz
usc staTus| sc: status
BB Corion Spectrom Arabee - Pover St CCOF (== E Kepegh Spectm Arabe P St CCOF =]
[ ® Isia i T sensean] ALIGN AUTO  [02:37:27 Al Aug01, 2023 R [0 ac | SENSEANT [ ALIGNAUTO  [02:37:46 A Aug01, 2023
| Center Freq: 1.732600000 GHz Radio Std: None Frequency | Center Freq: 1.752600000 GHz Radio Std: None Frequency
= Trig: FreeRun Counts:1.00 M/1.00 Mpt == Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 30 dB #FGain:Low #Atten: 30 dB
Average Power 100 % S2USsian Average Power 100 o, S2USSian
CenterFreq| Center Freq|
18.47 dBm 1.732600000 GHz| 18.13 dBm 1.752600000 GHz|
52.73 % at 0dB 10%] 52.90 % at 0dB 10 %)
19 1%
10.0 % 1.74 dB 01% 10.0 % 1.70 dB 01%
1.0% 2.81dB 1.0% 2.73dB
CF St CF St
0.1% 3.34dB 5000000 MHz 0.1% 3.25dB 5000000 Mz
001% 360dB | 001" pute Man) 001% 350d8 | 001* pute Man
o 9
0.001% 3.73dB FreqOffset 0.001% 3.61dB FreqOffset
0.0001 % 3.77 dB 0.001 9 0 Hz| 0.0001 % 3.68 dB 0.001 % OHz|
Peak 3.80 dB Peak 3.69 dB
22.27 dBm 21.82dBm
0.0001 % YT 2048 0.0001 n“OdB 2045
Info BW 5.0000 MHz Info BW 5.0000 MHz

=

STATUS

usc

sTaTUS

PTAR B4 CH1413 RMC

PTAR B4 CH1513 RMC
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E Keright Spectum Anayer - Power it CCOF = BB Keyoight pectram Anabee - Powes it CCOF =l
[ ® [sa A T senseant] ALIGN AUTO _[03:21:35 AM Aug 01, 20 R [s00 Ac | SENSENT] [ ALIGNAUTO [03:22:09 AM Aug01, 2023
‘ Center Freq: 826.400000 MHz Radio Std: None . Y Center Freq: 836.600000 MHz Radio Std: None a Y
== Trig: FreeRun Counts:1.00 M/1.00 Mpt Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 30 dB #FGain:Low #Atten: 30 dB
Average Power 100 o S2USSian Average Power 100 o, S2USSian
CenterFreql CenterFreq(
22.42 dBm 826.400000 MHz| 2217 dBm 836.600000 MHz|
53.48 % at 0dB 10% 53.55 % at 0dB 10%
1% \ 1% \
10.0 % 1.69 dB 01% 10.0 % 1.68 dB 019
1.0% 2.65dB 1.0% 2.64dB
0.1% 3.11dB 5.00&505&?42 0.1% 3.09dB 5.0055031;?4';
001% 333a | 00'? pute Men) 001% 3.30d8 | 001 pute Man)
0.001% 3.45dB FreqOffset 0.001% 3.39dB FreqoOffset
0.0001 % 3.51dB 0.001 9 0 Hz| 0.0001 % 3.44dB 0.001 ¢ 0Hz|
Peak 3.52dB Peak 3.44dB
25.94 dBm 25.61 dBm
0.0001 % 0dB >0 a8 0.0001 n"OdB >0 a8
Info BW 5.0000 MHz Info BW 5.0000 MHz
s status = sTarus
E oo Specram Ay Pover St CCOF T )
[ & [sa & T INT] ALIGN AUTO _[03:22:42 A Aug01, 2023
Center 846.600000 MHz Radio Std: None . Y
= Trig: FreeRun Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 30 dB
Average Power 100 o, S2ussian
CenterFreq|ff
22.09 dBm 846.600000 MHz{
53.81 % at 0dB 10%
1%
10.0 % 1.66 dB 049 \
1.0% 2.53dB
0.1% 2.94 dB 5.000000 M?-lg
001% 310ds | 001° pute Man
0.001% 3.18dB FreqOffset
0.0001 % 3.22dB 0.001 ¢ 0 Hz|
Peak 3.22dB
25.31 dBm
0.0001 %55 =
Info BW 5.0000 MHz

usc

STATUS

PTAR B5 CH4233 RMC
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